) OVERLOCK

I[HCTpYKLIA 3 ekcnayaTauii

A0 po3rnowunmBaJlbHNX MallNH

BML-787

overlock.com.ua



% 3l

— A L EEFE
1-1 EERRGRL
1-2 BRGZAL

1-3 #RAEF 24

1-4 AT A

1-5 ARET.FHEERT

=1 R
A g

B M

C MFhz gk
D Bk B F
E . #i

F F&7 X

G A7 Nep BE Ay 96 J§ 2 38 %

= A EHA

Stk % 2 99 3

St 4 S 2 B4 M 44

T AR F

£ 6t R 41 2 M M 14

St 14 30 61 1 i
StLATI ST B M 2

st B4 SRS K XM
By HHAAE

B SER O R A%

=

L == R b s R = 5 S e A B o =

W A o A I

A Tn7] 48 4% B B &

B Tiaaétnégz AL g

C TnafistB R T HHRZMA

D bippens bFoheg SR &2 AR
E #4548 B4 B 34

&SR
A FHEEA
B#% (Mp) ikt

C 45

Hiz aif]

INDEX

SAFETY PRECAUTION

WORK ENVIRONMENT

SAFETY IN INSTALLATION

SAFETY IN OPERATING

SAFETY IN MAINTENANCE AND REPAIRS
DANGER ANDCAUTION SIGNS

OPERATION GUIDE

o mm o 0w e

INSTALLATION

LUBRICATION OIL

OIL CHANGE

REPLACING OIL FILTER

HOW TO REPLACE THE NEEDLES

THREADING

ADJUSTING THE PRESSURE OF PRESSER FOOT

ADJUSTMENT GUIDE

Lo M == T o TR « B = » S = L 5o T = B e

AUTO THREAD TRIMMER ADJUSTMENT GUIDE

THE HEIGHT OF NEEDLE BAR

TIMING OF NEEDLE AND LOOPER

THE POSITION OF NEEDLE AND LOOPER

THE TIMING OF NEEDLE AND LOOPER
ADJUSTING NEEDLE AND REAR NEEDLE GUARD
ADJUSTING NEEDLE AND FRONT NEEDLE GUARD

B/PAGE

= W W N

O o 0 =N = W»

10
11
12
13
14
15

"THE RELATIVE POSITION OF NEEDLE,SPREADER"AND SPREADER THREAD GUIDE 16

ADJUSTING THE HEIGHT OF FEED DOG
THE ADJUSTMENT OF LOOPER THREAD TAKE-UP

17
17

25

26

A THE RELATIVE POSITION ADJUSTMENT OF BOTTOM TRIMMER CUTTING PARTS TRIMMER CUTTING PARTS 18
B THE RELATIVE POSITION ADJUSTMENT OF BOTTOM TRIMMER. 20
&) "THE RELATIVE POSITION OF NEEDLE, LOOPER" THREAD AND BOTTOM TRIMMER. 22
D "THE RELATIVE POSITION OF SPREADER THREAD," "NEEDLE, SPREADER AND TOP TRIMMER." 23
E THE RELATIVE POSITION OF TOP WIPER

REGULAR MAINTENANCE

A THE CLEAR AND MAINTENANCE

B ERROR MESSAGES(THE USER INSPECTS THE MACHINE BY THEMSELVES) 28

C

CONCLUSION

32



ALy EEFAE

TR AT 58 f RS AT A B X
BN - RAEARA - BADLBE
L PTIN PSS EX TR

1-1 fFRBR %L

(1) EBRER :
TERERAFEE HEdrd A
PTAZ = Z A6 H10% 38 B M 424E -

W

(2) EmbAk T -
HEAEHABEERTRBEHREF
AR AEEGERETHAR KE
R X S

-

2

SR TR

T8

(3) BEBE
1.3 A2 B4 ECA ERS5ECAT
by 355 BT #R AF o
2.3 N2 B KA R B4 6935 BT R E S
FEAE o
B.HRRARA(ERSE) 5 -

SAFETY PRECAUTION :

Please read this manual carefully,
also with related manual for the
machine head before use. For perfect
operation and safety,installing and
operating this product by trained
personal is required. When install and
operate HVP-70 MINI SERVO MOTOR,
precaution must betaken as the
following. This product is designed
for specify sewing machine and must

not be used for other purposes.

1.1 Work Environment :
(1) Power voltage :
Only use Power Voltage indicated
on the name plate of the HVP-70 +
10% ranges.
(2) Electromagnetic pulse interference :
To avoid the false operate, please
keep the product away from the
high electromagnetic
machinery or electro generator.
(8) Temperature :
a.Please don't operate in room tempe—
rature is above 45 C or under 5 C
b.Avoid operating in direct sun

light or outdoors area.

c.Avoid operating near the heater.



4.3 A ADH B E30% VAT R 95% VA d.Avoid operating in the area

Lt A FR G B P IEAE o which humidity is 30% or less
and 95% or more, also stay away
1-2 R L from dew area.
(4) Atmosphere :
(1) M2 B éﬁ%‘]ﬁ s 238 R 3 0 a.Avoid operating in dusty area, and
E XL L stay away from corrosive material.
b.Avoid operating in evaporate or
(2) BRE : combustible gas area.
1.3 iR & AR s AR 38 R 4 i
TR R 1.2 Safety In Installation :
QBATERBFH AL THE B (1) Motor and control box :
F - EPHRRAZARTE RITE Follow the instruction in this
B PA3~5m VA E o manual for correct installation.
(2) Power cord :
(3) $#3 : a.Avoid power cord being applied
1. AR TIERREF R » FHK by heavy objects of excessive
FHEHITAL - force, or over bend.
2. ERBGFRBIAANE T KRG E b.Power cord must not set to be
B AR A E RO ALK near the handwheel, keep 3mm
> shiBELABMK AR T o spare or above.

c.Check the outlets voltage before

N plugging the cord, make sure it

39220V If,\‘/,}g— match the voltage shown on the

1i§ﬂ@§ (§%§; name plate of the HVP-70 in + 10%
i ranges.

(3) Grounding :

a.To avoid the static interference

Bt (17 E8) SHLHBEETE - -
MEREEN  BEF  BHABSHA and current leakage, all grounding

EABE -

must done.

b.Use the correct connector and
extension wire when connecting
ground wire to Earth and secure

it tightly.



1-3 #EFeIxs

(1) 2% —XMEHR » F MR BM%E
Bk tAREE TORTEM-
By % E M F T AT
BRE~ AR~ R~ 6-F &
Vet 3f 4 o
FARBLEFTRPEZR
KB TR o
BAFEE Y > SR AT A A%
AR+ LABRHEATTIETET o

(2)

(3) rexs

(4)

1-4 1R AHIF6 24
EREAT T FAKMHAER
(1) & HiERIEHAmAnF - HAEH

B3 RMAETRAEIE B o

(2) EHAEDA LR RE » FTAM
MERBREFIO9EALE » FT47
Bl ) A8 &

(3) fafe faany » P S H R FHIF
(LBFATF) o
(4) AR b 691538 B 38 e nf o

(5) MRARAK &7 BF

1.3 Safety In Operating :

(1) When turn on the machine in the
first time, use low speed to operate
and check the correct rotation
direction.

(2) don't

During machine operation,
touch any moving parts.
(3) Please don't operate the machine
under to take out the Belt Cover
and another safety advice

(4) When you operate the sewing machine,
the "Eve Guide" must be moved to
the correctly position which in

the front of needle holder.

1.4 Safety in Maintenance and Repairs :

Power must be turned off first, when:

(1) Uninstall the motor to the control
box., or plug and unplug any
connector.

(2) Turn off the power and wait 10

minutes before opening box cover.

(3) Raising the machine arms or

changing needle, or threading
needle.(show as above)

(4) Repairing or doing any mechanical

adjustment.

(5) Machines rest.




1-2 BRAET » HIEFRT :

(1) AN\ Emigsrgis i
BREE o A AR T AR
FMECSHME FAAKE S @
KRR 8 A AR o

(2) A\ sEErERATEHRTE
BRI OH AR H0F G A b2
s o

1.5 Danger and Caution Signs :

(1)

(2)

Risks that may cause personal
injury or risk to the machine
are Marked with this symbol

in the instruction manual.

This symbol indicate electrical

risks and warnings



12 ] 3t BH OPERATION GUIDE

AZRE

| FRABBEGFESENEHEATRZE
HRRRTHER - RE 2K -

2. R BE# 50mm o

3 ARBRMANEEIMARZRIZ
REARATAN F2R(BHIREE
EFE] 25 o

4 BB D HEKREZIRK W
% B M 35 W] R R I AR B B 2
KB TR H5%(E2)

xﬁ

A. INSTALLATION :

1. Before installing machine, please
refer to Table Cut-Out Drawing.
To cut the table out in correctly.

2. The table thickness i1s 50mm.

3. Please refer to (Fig. 1) and the Remark
1 & 2 for installing the "Directly
Driving Type Mini-Servo Motor "
machine head and table.

4. Please refer to the Installation Schematic
Drawing (Fig.2) for installing the
"Directly Driving Type Mini-Servo
Motor" machine head, foot stand,
control box and accessories.

Remark :

For security reason, We are warning
all of that please

install the grounding wire to avoid
the Static Electricity.

users always



(E2)

035

70

o;lj

i T S —— ]

FTI:

[®)

oijJ

S _____ O _____ Q

g e S S e

O

EP

2o oo e ]

il

p=]

it

A O PO |

o]

— e ———

,{@‘F

== Sl ate e s T A |

=

[s]
]

o
o

| I = Sy == P

EESZRRRE

180

70

ol
<

420

30

800

130

700

1,200

60




(B1)
AR/ N 7 ML SR 22 7 5
(—) SR I T [

.
452071, (e
2. P S (/N B 33 5HE 1 TR S ) £ 1. (@50mm)

3. EEH# S FLAL(27.5mm)
(2)
N I
+ (3.

~ /

ot (= TVVUVUUUUV L7

(=) Sty figlEl BEEIE m
SR (HIEE )

BIER A
FHEH
TS

mameE 0T
pRRsRE
B A

(=) 56 508 S T 5,

LHEF EHTE: | FoiS E IR E e R TEEL P R R B e R A i E Fr, S E
IIBEF, (TR ARAE S B B A S R, 7 T B v P e A RB) PG FR IR
R SR ERIR B AT
2. S ATAE E R (ERIR R B AT D SR R A R



60

4 3
BE=E “toio._ 0.mq r—1
| o | LA o FO-
I Lok B |
Lo = 1 |Leo
I | w2 | P =
I | L= | I
|||||| | | EX I
3 =h 5 o ol d !
o) ol 13 | sl 12 _2he
I = | & | o bk |
J | Y 3 P R ot :
! _ _ |
o | _ o [ = <
! _ | < | IS
© B L 18 1 g I%T I+i RS 21
! ) -4 7 '3 W&
o fmeEr B 7 -804 g
[ ! | O |
] K L 3 | 228 =
¥ L) I — _ = o
N ] | o Knee Switch R
! o) 12 R _ (R
\ | E——| M —0 " “ 0_ M | __||L
frrosmepen—] _ _ o R
= PP - 2 i lo ol &y 2
i a7 | B
30 160 5
270 800 130
200
e 700 » 330
B 1,200




The Installation of Mini-Servo Motor Machine Head and Table.
(—) The Table Front View

s S
1
1.The Hole of Thread Stand (O )
2.The Hole of Junction Line (250mm)
3.The Hole of Fix Machine Head (27.5mm)
(2)
+ o
\ J
Oil Reservoir ,rf'3| TTTTITTTTIT ‘u
(=) The Separate Drawing of Machine ! !
Installation (Side View) Rubber Cushion [} 444)

Rubber Washer
Flat Washer

Spring Washer

Micro Adjust Nut /// []

Checking Nut
Fixing Screw

(=) The Finish Drawing N4

i

Remark: 1. Plesae turn the Fixing Screw to the top. Then,the Micro Adjust Nut turn to the
Flat Washer and touch the Rubber Washer. ( During the time,The Rubber
Washer has been clipped in lightly. The Flat Washer still could move) Finally,
The Checking Nut lock to The Micro Adjust Nut.
2. The 4 Fixing Screws (or,Micro Adjust Nut) must be fixed the machine head
in even which to avoid the noise of Table Resonance.




BHF : B. LUBRICATION OIL :

1. 35 3E F SEPMOBIL#10F] 42 Z i iF ity o 1 .Please use MOBIL #10 or it's equivalent.

2. EHMAE R AT/ R ENFFY -

2. Before operating the new machine,

FTEE E&S AR E(A) 0 AW
BBEANKEF AT HENE
HBTEB)LTHRZIHBET(ESZ) -

3. A RMBBRIEN - FARERD
KERGER » LiE&dE L 5K
HEFREITR  FRATIRFR
B Al 7 AT i e

to remove Oil Sight Window (A) and
fill the oil slowly until the oil level
reaches between lines H and L of Oil
Sight Gauge (B). (Fib.3)

3. When you begin operating the machine

in everyday, please check whether all
the lubricating systems at normal
condition. If oil level is lower than L
of Oil Sight Gauge, please refill oil.




CHEHZ R :

1. M AR (AR - 1R AR Ry
WmT AP RE B AREGET
(B4) ZARC-289 FBRIEANF M o

2. B R AR For 0 A
A —MEA A E®RE— R
BRGFMA ZH—K -

DREWEZ I

AEEARHRE  HEERA—MEA %
1R o BETHMA PR
— X ° (E5)

A Fig.4

C. OIL CHANGE :

1. Remove screw (A) and drain all
the oil from the tank. After draining,
tighten screw (a) without fail. Please
refer to B-2 for replenishing new
oil. (Fig.4)

2. For the long life of machine, please
change lubrication oil completely
after one month of initial operation.
After first time, to change lubrication
oil every six months per time.

D. REPLACING OIL FILTER :

This machine is equipped with an
Oil Filter, to change the Oil Filter
after one month of initial operation.
After that, please change Oil Filter
every six months.

(Fig.5)

Fig.5




EstZ 4% : E. HOW TO REPLACE THE NEEDLES :

1. FERAUY128GAS, 1150961 X E Ak 1. Please use UY128GAS #11 of

A8 Fl A Z 4t o Organ's needle or it's equivalent.
2. R PASH SR % (A) » BT % 41 » A% 2. Loosen screw (A), then, pull out the
HAEEM R RTEN BB B used needles. Insert the new needles
Gaa - (B6) into the holder holes as far as they

can go, and let the long groove of the
needle face you. (Fig.6)

3. EHAM SR E T (A) - 3. Fasten screw (A).

e )
ex—y—— X

>
\
§
@)
C < =—=—X

D O
Fig.6
FF& 75\ : F. THREADING :

.5 BRBRRAYHIETHFTE Y X EHE 1. Threading should be made correctly.
FHR  EFHTXMHR - Kgilk Refer to the illustration. (Fig.7)
Brég ~ ket R 2R FIFHRFE o The wrong threading may cause
(E7) thread breaking, skipping stitch

or puckering.



| o G. ADJUSTING THE PRESSURE
G %AW OF PRESSER FOOT :
1. X &R AREEEY LESTE 1. Pressure of Presser Foot should be
IRy R 7y AR F 2 o as weak as possible, so that cloth

can be sewed and fed smoothly.
2. RHBREWA)  BHELB) AXL 2. To increase the pressure of Presser
By R EBHEFEFA) - (BS) Foot, to turn Adjusting Screw (B)
clockwise after loosening Lock Nut
(A) and to decrease the pressure
turn Screw (B) counterclockwise. (Fig.8)

A  Fig.8




ADJUSTMENT GUIDE

Astthm RZAE

1. A st 2] & B R 0 SL A Rk T 6Y
&tk 14t 69 BB A B 7 .6~7 . 8mm ©
(E9)

2. & HMEAER  FAITHEBANAEZ

B E (A) » ARG SR AT £ 6937

#(B)» LTRSS ERAE
Z - (E10)

EE
(1)4F b8 TA BN 88U R TASE
(2) 8otk 5 LA AR » LIAFER H—AR
stE AR AR B9 4T3LE P = 0 R LR
# o L=RFE2F47- (BI11)

A. THE HEUGHT OF NEEDLE BAR :

1. Please lift the Needle Bar to the
highest position. During this time, the
standard height between the longest
right needle point and Needle Plate
are 7.67.8 mm. (Fig. 9)

2. If you would like to adjust the height
of Needle Bar, please remove the rubber
plug of front cover and loose the screw
(B) on Needle Bar Rod (A). Adjust
the Needle Bar up or down to require
height and fix the screw. (Fig.10)

Remarks :

(l)Be sure insert the needle into the
Needle Holder as far as it can go.

(2) After the Needle Bar adjustment,
please make sure that every needle
are passed though the center of the
needle hole on the Needle Plate.
Beside, the three needles must be in

parallel and the gap must be even.

(Fig.11)

Fig.11

-10-



B 5t 32 4 ot Z By 4L B 14

RN ERBELESE LS LN
Het KB ERP Y B LERE
A WS LS AR B > st K S
ILZ @B AF LEREZH
o (B12~ 13~ 14)

A
ESZHILENM LM EHRLELI~1.2m
(a)°

B. THE TIMING OF NEEDLE AND LOOPER :

When the Looper move to left from right
dead point to the left side of left needle,
the distance (a) between the tip of looper
and needle hole is same as the Looper
move to right from the left dead point to
the right side of left needle. This timing is
best one. (Fig. 12,13,14)

Remarks :

The clearance between the needle hole of
left needle and the tip of looper is
1~1.2mm(a).

(1-1.2mm)

Fig.12

—  own—

—

{ %

Fig.13

I

[ 1]
T —

F[-("l

=

Fig.14

J11s



CTHEZIZ C. THE POSITION OF NEEDLE AND LOOPER :

. Gt THEERKIBR T H4REL 1. When the Needle Bar lower to the
TEM » A4t P OBRT H4 23 lowest position and Looper reverse to
A B 2.8~3.0mm ° right dead point, the distance between
the center of right needle to the tip of
Looper is 2.873.0mm.
.M )E LB F) A¥ETEH 2. Loosen the screw (F) on the Looper
srir B stey EAESEAE (B 15) o Holder to adjust the correctly distance
of Looper and right needle. (Fig. 15)

-12-



D 5 stea st 2 H Fe B 1% ¢

NeétwEEES E L4 LHKE
Omm * £ P48 £0.1~0.2mm » HiE L
% E A4t » LR E02~03mm °

A
1T ATHAE X W5 A EAE o

D. THE TIMING OF NEEDLE
AND LOOPER :

When Looper moves to the left and meet
the right needle, the clearance is Omm.
When the Looper pass the center needle,
the clearance is 0.170.2mm. When the
Looper move to left needle, the
clearance is 0.270.3mm.

Remark :
The track of Looper pitching motion

is a correct ellipse.

ZEt

aEt

Fig.16

18



2 3 . E. ADJUSTING NEEDLE AND
B S Pt s REAR NEEDLE GUARD :
. FREST R AENH R EFLETEHE 1. When the Needle Guard moves to the
BES R Z(G)RY LS ZERP front dead point, the line (G) of Rear
NNE Needle Guard should be at the center
of right needle hole.

D LRI ELEE PO, 4 2. When the tip of Looper moves to the

RAEar 4% » A 4R FE 50.05mm center of right needle and the Rear
#2 & 4R % &0.1~0.2mm ° Needle Guard to the front side, The
(E17~18) clearance between right needle is

0.05mm and between left needle 1s
0.170.2mm (Fig.17, 18)

(&)
- A [
//
i
G///\//v \/\L
2
Fig.17

Soe



FAF LTS A 2 38 & - F. ADJUSTING NEEDLE AND

FRONT NEEDLE GUARD :

1. 98X KB L4t P OBREF» £ 1. When the tip of Looper moves to the
R AT St R Z(G)%41.5mm > center of left needle, the distance of
SLEAMHEA A ZHE o B AsHdarE the tip of left needle pass the line (G)
StR BB & A03mm e (E19) of Front Needle Guard is about 1.5mm.

This is the height of Front Needle Guard.
The clearance between the Front Needle
Guard and right needle is about 0.3mm.

(Fig.19)
2. F QR AP AL B R 0 A St 2. When the Looper reverse to center of
ATt h X FEAETR A0 3mm ° right needle, the clearance between
(E20) right needle and Front Needle Guard

is 0.3mm. (Fig. 20)
3R EEST R AT B FATRE - 3. When the situation of Front Needle

Guard set in parallel up which meaning
position is correctly.

E LI

1.5mm

Fig.19 0~0.3mm Fig.20

0~0.3mm

o



G st EDSR FRA A -

1 &t befing » EHSA)Z &

HFFHA LSRG Imm - LA L
Qs ZE(E21)

ELrastasmEgHE . LAY
B K 3% (a) ¥ £ $HZ H 1% £0.3~0.5mm >

FTLOHBGHEREE  EHHZ
(a)Bb 3 % 4t P o 3B A £ 4.5~5.5mm e

(E22)

CEHEAS E R . EX B RQ)ZHE
HABELERG)ILZTH - RELE
P (2)$2 £ (1) M 50.5mm & &
(3 EE Q)X MM E].0mm » B
BILEBIFLAAYE - (B23)

(S

G. THE RELATIVE POSITION OF NEEDLE,

SPREADER AND SPREADER THREAD GUIDE :

. When the tip of Looper moves to the

center of left needle, the distance of

the tip of left needle pass the line (G)

of Front Needle Guard is about 1.5mm.
This is the height of Front Needle Guard.
The clearance between the Front Needle
Guard and right needle 1s about 0.3mm.

(Fig.19)

. When the Looper reverse to center of
right needle, the clearance between
right needle and Front Needle Guard
is 0.3mm. (Fig. 20)

. When the situation of Front Needle
Guard set n parallel up which meaning
position is correctly.

||

" 5
Tmm \A

T Fig.21

@

R T Tl 7 o R A T T T e

O]

Fig.23

A6



H A 8 o B A%

EHAEHERSIZER  EAHERD
#otig @ F47 0 BB Z 34 (AR
EBFEAHB) HEAR 0 BEd S
H 4R @ 1.0~1.2mm ° (E24)

1.0~1.2mm B A
+ mém J
1T/ ]
Fig.24
1 96t ER LM AL :

1. EE R R B TR » £ REEA
Qetr oz —F 64 B e (E25) 0 4
SHE L JATLAE IR (P) R H1L & -

D JAFE LI » ZF22MEEL(1)A
g2 o

H. ADJUST THE HEIGHT OF FEED DOG :

When the Feed Dog rise up to the
highest position, the surface of Feed
Dog and Needle Plate must be in
parallel. Besides, the teeth of Main and
Differential Feed Dog must be aligned.
The standard height of Feed Dog is
about 1.071.2mm from its top teeth to
Needle Plate. (Fig. 24)

[. THE ADJUSTMENT OF
LOOPER THREAD TAKE-UP :

1. When Needle comes down from the
highest position, and the left Needle
reaches around 1/2 position of the
Looper. (Fig. 25)

The looper thread will come over the
highest position of Thread Cam (P).

. Loosen the two screws (1) for above
adjustment.

e



B4 45 98 % 5,91

AUTO THREAD TRIMMER ADJUSTMENT GUIDE :

A T 7] ada bl Ae B A%

pE -l
T AaeEARETNARKRENA
MZ AL B AT BE R GR o

L%%%ﬂﬁﬁﬁﬁﬁ LA ZR
(A)SEE & 77 Z A 3% (B)AHK -
BESH NS ERAEILN » L]0

Fe Bl AR 3469 R4 E A1.0mm °
FAEBTARBL(CQOBHETH -
(E26)

2. R R (D)X ARES N A%
2 A& > 2o (E) o T d 3R 4 (C)H
o B K (F)AT 3% Bl & 77 7] 3% Z
JEAR& B Imm o FEEF » T KR
% (G) B ERAKR (F) - (B27)

Fig.26

1%

A. THE RELATIVE POSITION ADJUSTMENT OF
BOTTOM TRIMMER CUTTING PARTS.

Remark :

Before you install the new Trimmer set into
machine, Please always to check the relative
position, the situation of sliding and the
trimming effect.

1. When Lower Moving Knife move to the right,
the Moving Knife hook (A) of right hand side
one align with the tip (B) of Fixing Knife. When
the Lower Moving Knife move to the right dead
point, The Moving Knife hook of left hand side
one pass the tip of Fixing Knife in 1.0mm. Loosen
the screw (C) for adjusting the position of Fixing
Knife. (Fig.26)

2. The edge of Clamp Spring (D) align with the
inside edge of Moving Knife of right hand side
hook (E). Please loosen the screw (C) to adjust
the position of Clamp Spring and Fixing Knife.
The distance between the top of Clamp Spring
Pressure and top of Fixing Knife 1s about Imm.
Please loosen the screw (G) to adjust the position
of Clamp Spring Pressure. (Fig.27)

RS G

xiRE D

F BAK Fig.27




3. RBEFEEFRGRBRAAKE
F T H sttt o T HEEMZ
BABBEMRBRE TR AEHATRER
RAE o FHRGRERZIRS » T HIE
H(H) A% - (AR sET QR AT
% RS @RI 4 55) o (B128)

pE By

BB ERZBRAFAXBAEAF RIKEE
REE NTRZHG BRAOKBATHHGA
D% o RT) X B L VAREIE 5 b BT B B 7T o

D
RAREE

3. When the looper thread has been cut
off, the Clamp Spring and Moving Knife
will clip the thread in stable. To increase
the pressure of clipping thread turn the
screw (H) clockwise and decrease the
pressure turn the screw (H) counter-
clockwise. (Fig. 28)

Remark :

The pressure of Clamp Spring must be moderate.
If the pressure has been adjusted into too
strong, it will decrease the life of Moving
Knife. If the pressure has been adjusted
into too weak, the looper thread will easy
to lose from the Clamp Spring. What is moderate
pressure? It is meaning that the pressure to
cut the thread easily.

Fig.28



B T774 ~ négz A Bil4L & :

1. Tl arfefe & —
TTAAhECTHHRETHHE
BEF(H—BEPE)EHHRZ AR
(A) » BAEATHSEEF O » 77
%1212 8 - (B29)
FERTARER I RHOHB) LZ
BEHC) » AR R H  REH A
B #% 5| E 4L B o
o EZ 3238 (D)EFEF » KYKE
A3E 48 @i & - (E30)

E
TEFAERIRB)RE T ABALER > b
BB BKR TN REFN R (E) LR &
(F)» FRAX T 1Al BAEKRE AR
(E)RBEFETWAIE » 8 %% (F) o
(& 30)

B. THE RELATIVE POSITION ADJUSTMENT
OF BOTTOM TRIMMER.

1. The Front and Rear position of
Bottom Trimmer—

When the trimmer moves out from right dead
point to the right hand side of looper, (1st
action) the tip of Moving Knife (A) aim to
the center of looper ridge. (Fig. 29)

Please loose the screw (C) of Knife Guide
Lever Eccentric Ring (B) and turn the Eccentric
Ring for regulating the Moving Knife into
right position.

Please set up the mark (D) of Eccentric Ring
to 3 o'clock position in ordinary. (Fig.30)

Remark :

When you would like to adjust the Eccentric
Ring for changing the angle of under trimmer,
please loose the screw (F) of Lower Knife Carrier
Guide. (E) Please let the Lower Knife Carrier
Guide (E) touch Lower Knife Carrier in gently
and lock the screw (F) down after the angle of

trimmer have been adjusted. (Fig. 30)

( TR B ER)




T AawZ EEIEE—
ETAMZEHAR AEEBEEL
EERE » FHAAZAR » BRBET
£4+H(B)Z £ % FHILL Imm ° (B31)
FARE > THRELEFRC) LT
(D) » AR R4 7] e 4538 4% (B) » A
SR AL E B EHEIR B
ZH4 D) - (B32)

EE

1. T T mFALN » BRRA TS HE

3171 ko AEIRAR M4 B & G IEHE ~ A o

2. FoLAFAE T e AL B ok » JARER

HHRTRALTE » THMEA LR
(L BEInERIs) o

2. The Right and left position of

Bottom Trimmer—

When the Moving Knife move to the left dead
point, the tip of Moving Knife has passed 1mm
over than the threading hole of looper. (Fig. 31)
When you would like to adjust the right & left
position of Moving Knife. First, please loose the
screw (D) of Connecting Block (C), to turn the
screw (E) by screwdriver for micro adjusting the
correct right & left position of Moving Knife.,
then to locked the screw (D) down. (Fig.32)

Remark :

(1)When you finish adjusted, please be moved

the Bottom Trimmer by hand to confirm the
relative position correctly & smoothly.

(2)When vou adjust the relative position of

Bottom Trimmer, please always confirm the
needle bar in the top dead point & the looper
in the left dead point which are the timing

of cutting thread.

=




C For st R T 52 Bt -

CEEBI R (AL EASE 5 LR
| BRI (B) © (B33-1)

BE I RAEEMS R LRI T 44t
B(OEBRNE#H IR (AZ L% 2(D)
A o (E33-2)

A BBREEASE  EH KA
SBRAEEHE » A1 IET H4HE » —
Aefi 4w o (B33-3)

SR AR TR RESH AR A E e
710l o SHRIETR B RBLE - T A4
BET Hst—shRBABARBIERE T -
(B33-4)

C. THE RELATIVE POSITION OF NEEDLE,

LOOPER THREAD AND BOTTOM TRIMMER.

. When the Moving Knife (A) move to the left

which must be passed the loop (B) of needle
thread. (Fig 33-1)

. When the Moving Knife move to the left dead

point which looper thread must be dropped
into the left hook (D) of Moving Knife (A).
(Fig.33-2)

. When the Moving Knife move to the right, the right

hook of Moving Knife must hooks the needle
thread and left hook must hooks the looper thread
to pull into right side in same time. (Fig.33-3)

. The needle & looper thread are pulled back by

Moving Knife and be cut by Fixing Knife. The
needle thread must be cut in efficiently and looper
thread has clipped by Bottom Trimmer in
stably. (Fig.33-4)




D Lip7ias s - SR

pE A
R b ] AT o LIRS AR AR RS
12t L B 0 B b &) 6+ 2 A8 W A% B oL JA A

iE
1.

WARET o

T ERAE

EEE R (AN ERKIEFEH 127
Rt FHSHB)Z EBAWEEZHO) -
(BI34)78 & i 3k b 77 40.(D) L2 A e
HHE  ALTHBH L AMZULE -
(B25)

Enwmzak RAAE

L in 71 W2 E S 1L E 1 RS 7T R
H(F) A ZAE R - (B35)

3.

D. THE RELATIVE POSITION OF SPREADER THREAD,
NEEDLE, SPREADER AND TOP TRIMMER.

1. The height adjustment of Top Trimmer—
When the Top Trimmer Moving Knife move to
the lowest point, the tip (C) of Moving Knife
align with top of Spreader (B). (Fig.34)

To loose the two screws (E) of Top Trimmer
(D) then, to adjust up and down for top trimmer
position. (Fig.35)

2. The pressure adjustment of Top Trimmer —
The pressure of Top Trimmer Moving & Fixing
Knife which be adjusted via micro turn the screw
(F) to get the suitable pressure. (Fig.35)

=

=
D

W (@
E
O@ =)
=
Fig.35




3. kAR Z A

9%

AL AA R » BRFAF L TaZ
= R o

TENAR(A)ETHBET B E8H7
B (A)BEAHRAEGHE(B)ZHE P £ - 4
FEERT st EERE (B36) L&
AK(A)ETHE > 7715 a4 @EFf Lk
BABEEEBEY(C)(E37) FFH TR
FE RN TEF s EahR A GRMER BEATERA -

A EW B AL E R > TAR Ew (D)
ZExREEZHZE) (F) (G)AE - (E38)

ZER G ARBF B (E)—(F)—>(G) s #HE
iy 2 & e B B (G)—>(F)—(E) o

Fig.37

24-

3. The angle adjustment of Top Trimmer—

Remark :

Before to adjust the angle of Top Trimmer, please
make sure the height of Top Trimmer is correctly.

When the Top Trimmer Moving Knife (A) move to

the lowest point, the Moving Knife (A) must be

located in the center of needle and spreader (B).
We would like to special mention that the Moving
Knife don't touch and collide the needle. (Fig.36)
When the Moving Knife moves down, the top bevel of
Moving Knife must be touch the spreader thread (C)
(Fig.37) which will cause the spreader thread drop
into the hook of Top Trimmer Moving Knife.

To adjust the above relative position, please loose
three screws (E), (F), (G) of Top Trimmer Fixed
Block for adjusting. (Fig.38)

To loose the three screws step is (E)=(F)-(G)
and lock down step is (G)—(F)—-(E).

Fig.38




E # & & 48 12 & A ¥ ¢

BREAZIFHE—
THBABAETRHE ZAKFIKE
B BB R R M AL SHZ SR BT
wE o WEBRKEZIZE - (B39)

B R (B)X AR E —
FTHE R (B)BBAT R » HER A M
37 My 80 % Z W 1% & Imm © (E39)

BB ABXALIELE —
THWRR (BB LT AL
Z R B R SR A 412 BB AR B3 5mm e
(E40)

E. THE RELATIVE POSITION OF TOP WIPER.

1. The height of Top Wiper (A)—

When the Wiper (B) swings to the bottom
in level, the bottom of Wiper align with
the tip of left needle which is the height
of Top Wiper. (Fig.39)

2. The front & rear position of Wiper (B)—
When the Wiper (B) passed the Presser
Foot, the clearance between the Wiper and
Presser Foot is Imm. (Fig.39)

3. The right & left position of Wiper (B)—
When the Wiper (B) swings to the left dead
point, the clearance between the hook tip
of Wiper and left needle is 3.5mm. (Fig.40)

pE A Remarks :

TR THFRNERL(C) » ARBRE To loose the two screws (C) for adjusting

(A)ZAMAILE - (E41) the relative position of Top Wiper (A).
(Fig.41)

Fig.40

o



REGULAR MAINTENANCE :

i 7 & =Pk

A FEFRA

1. MBS RARTRIFLFEFARE A
EBRILE RGBS » B REITE -

DABRTAZHER FTREE(A)ERZ
FERBREE  ABFTFRLF
o B A T3 RG W ER » RAEARE
ZHKRS XA BB AR R - %A
ETMHFREATR(A)EOR THE
WEZRHEIR(B) ~ (C) ° (B42)

A. THE CLEAR AND MAINTENANCE.

1. Please always clean the machine appearance
to avoid the cotton waste obstructs the threading
hole and thread clamp which to cause the stitch
unstable.

2. It's very import to always clean the crack (A)
of feed dog system which under the needle
plate. If the cotton waste accumulate too many
in cylinder or block the suck oil tube for which
will cause the oil leaking. Please always clean
the Feed-Dog System and change the felt of
suck oil tube (B), (C) in regularly. (F1g.42)

FW787

Fig.42

Db



A5 SH 3t Bik)

o

([l 35

Fig.43

e




B#E(HAP)BEZE :
L BRAF S BiEE—

a1

BRIk

ARG RHBRUIFRIMRST -

BAKSATCLE W » LEXARERR
RARKE -

CRERTETHEABRAEIKRAS M TH
HBARKERARFTRIFH o

D Z&SREERZ(T R ER Y A
AERERKEK -

E K& (T Hsta) I EROMEFIZHG - 0 E
RE A - QGLAAGRMABRERE)

F iR &R ESh AWML B AL EHE -
(LRAGEMA B ERE)

G THHRRELEGER » RT Hstsst
Z BFAL B 1A AR B AL o (BLIRA R 3L
A BRRERAE)

AR | ¢ BEETOE E A A AR R XA

IRIL—

PER -

ASTHAFETAEN T LHILE :
KREHEH—A T EHAK :
HeEH—aF£HA) -

BEZZAWWRBRAAYF » EXGESREA
M Fg e

08-

B. ERROR MESSAGES (THE USER INSPECTS
THE MACHINE BY THEMSELVES)

: Skipped Stitch, Broken Thread-

Solution :

(a) Do you use a wrong model needle?

(b) Does the needle bent? Does the tip of needle
cracked? Or, the needle doesn't be installed in
correctly position.

(c) Does the thread keep in stock too long? Does
the thread's thickness uneven? Does the thread
too many connecters? Or, there is lose
threading some threading eyelet.

(d) Please check the tension of needle & looper
thread have been adjusted too loosen or too tight
by Thread Tension Adjuster.

(e) The looper thread take-up is out of timing.
(Please ask the machinist to check and adjust it.)

(f) Please check the relative position of Front &
Rear Needle Guard are correctly. ( Please ask
the machinist to check and adjust it.)

(g) Please check the tip of looper have cracked or
wore. The timing of looper and needle is out of
order. ( Please ask the machinist to checkand
adjust it.)

: The Unstable Sewing engender Puckering

and the folding parts didn't be seamed
in even -
Solution :
(a) To refer the nature of fabric for adjusting the
differential feed-dog. Differential Rate :

Puckering — To adjust the differential feed-dog
ratio in large.

The folding parts didn't be seamed in even-To
adjust the differential feed-dog ratioin small.
(b) The pressure of presser foot must be moderately.
Please take care that the needle plate between

presser foot didn't have any gap.



CHMTEARPERFZER - PBEHEY -
FAEFTHE -

D 24EABEHRYZFH HE - ARAKF
FHER & Rl fs o

AR I3
BEIR
ARERFALZRIEZHRYE ~ Fh ~ Bk
BHEFIRESAARGARREAAREK
fEAEZRKRERZIEZF - ORERX D HiE
WEAT)
BREKRENE BOERUGTEARMIA
RIFRBEABEHAHEE - mAaLNGEE -
CREWERAGXY  BREEHFFRH
BRAEZREE -

MERELRTRY—

KR4

BRI

AREAHETRBRETEEABMEREAR
HERERRER -

B &4 F R T H XKk ® B AHE AR X%
B AN S ARELETANRE B
MRS RFRERR B TR o

F R SRR —

29

(c) The height of feed-dog must be refer to the nature
of fabric for adjusting a reasonable height.

(d) The operator is according to the nature of fabric
for adjusting the holding way of sewing and the
tension of fabric be seamed.

Status 3| : The machine noise in operation-

Solution :

(a) Please always follow the installation to fix the
machine head and table. The wrong installation
will engender the noise which come from the
machine head and table resonance.

( Main item : D.D. Type Mini ServoMotor)

(b) Please check the front cover and screws. If the
noise come from the loosen screw or front cover,
please screw and fix them again.

(c) Please check the lubrication oil is enough or not?
If the lubrication oil isn't enough which will to
cause the machine noise and heat.

: The lubrication system don't spout out

the oil or inhale the oil back-

Solution :

(a) Please check the oil tube have broken or not?
Does the connector be locked well? If the oil tube
had broken, please change it. If the connector
didn't lock well, please lock it well.

(b) If there are a lot of oil in the bottom of cylinder-
bed or the bottom of needle bar, please check
these two places have accumulated a lot of cotton
waste to block the Inhale Oil Tube or not?
"Please always clear the cotton waste at least
two times per week."



CRERGTRRBENMZEEFTES -

RS B EERZFHH—

PER -
AVBRETH » MBS GFRGHRZTE RS
7 ERE o
BTwAZEHAR » MEE LRI - 17
RELRH -
CThwnaaqrmsztHhHes(F—&#iE) 7
RZAHEALE A S T EHE o
DARBRERHNATHFKE o
EREFHA » BRAAEGHER I M
B A AL o
FERBKERGIHZERMHEEE o
GHRTAMBEREMBERSMBTFEHA
BIRBREENGRH -

BRG] ¢ LA (%) I KB —

PER -

ARBEMAZAYEZYN  EEHARY
B AWML E & T ERE o

BRELIn I LZBERNRATKE -

CHRELHYHZABBIZERITREZ G EHE -

-30-

(c) Please check the Inhale Oil Tube have connect
with Inhale Felt in correctly place.

Status 5| : The "Bottom Trimmer" can't cut the
needle & looper thread out -
Solution :

(a) The point of trimming is incorrect. The needle
bar didn't stop at top dead point when the
machine stop.

(b) The moving knife of bottom trimmer move to
the left dead point which the moving stroke
isn't enough.

(c) In Ist motion of Bottom Thread Trimmer, the
tip of moving knife which position is correctly
or not?

(d) Is the pressure of clamp spring too weak?

(e) Please check the moving & fixing knife have
abraded or relative position is out of order.

(f) As the voltage drop, to cause the power of
solenoid for trimmer is going to weak.

(g) There is too much cotton waste to accumulate
under the needle platewhich impede the moving
knife didn't enter the thread hole inprecisely.

Status 6| : The "Top Trimmer" can't cut the
spreader thread out-
Solution :

(a) Please follow the installation manual of top
trimmer to check all of top trimmer relative
position is correctly or not?

(b) Please check the pressure of top trimmer clamp
spring is too weak or not?

(c) Please check the relative position & stroke of
spreader is correctly or not?



7] BRI SHR S A

BRI

A RREERFRIGE » HR R T HRHA
AR TATEWmE : At AR T 7
Yol B o AR B R M kO A) N 4R SR B A 4t
P o

BREBGRE  HEILERATAKRNAER
B SEHE 2 o

CREBRE ARBREHNRATETKE
HEHT RGN o

Lo RS RARE B FRBERE L ZHRALRAF

BTN AR 7 HETSR - RBREZ
WA SHAEE SRR EL TR R ST R B R 4 sHAa

B3 o

AR G| : ATIRIEAR ~ M B AR E S —

PEIR -

ABRBERET MOz 24 HH
BIERGREF(EARBART » LMY
L)ook ZET T IMACEGEAL » 2
2 A BHETEARET o 7 Rk AR -

B & Mg =M A0 B~ AR 0 AHREHE
AT HERIEHAA » PR A o

S

: The thread wiper can't take the needle

thread up -

Solution :

(a) Please double confirm the bottom trimmer have
always cut the needlethread. If the needle thread
didn't be cut out, the wiper is impossible to take
the needle thread up.(*)

(b) Please check the position of thread wiper have
followed the installation manual to set up in
correctly.

(c) Please check the return elasticity of top wiper
is too weak, or the wiper didn't move smoothly.

Remark :

If the needle thread didn't be cut by trimmer which will
cause the "Top Wiper" can't take the needle thread up. Please
use the thread clipper to cut the needle thread which didn't
be cut by under trimmer. To let the "Top Wiper" return
backto the initial place which to avoid the hook of wiper
crash theneedle.

: To step on the pedal in the front which

the machine didn't operate -

Solution :

(a) Please check the green light on the Under Trimmer
Position Security Switch is be switched on or off.
(The green light locate at back side of machine
head) If the green light is be switch off which
meaning is that under thread trimmer didn't return
back the position, the Security Switch have broken
the electric power in automatic which to avoid
the Looper crash the under thread trimmer.

(b) Please check the error code which be showed on
the screen of control box. then, to follow
instruction manual for solving the problem.



CREXRARERTHEFBAZIPHE 16
ARG ARMERAGE » M REBRE
By o

ARM9| : BRI s IR AH
#iwme R EZIHEH—
PErA

ARERBBR T ZBERTLEERLITHYE
BREEEIML(T o7 ~ B ] ~ %3700)
RIFLEGR - Mk EtE o

BRF#HAXKE I I EMERRGRERLT
AP & F RAFH o

CHRETHIEH M LR ZARE  HEIHA

FLBEFINE RRARFT LI ETR
PLRAT o

C 3 xR P A

A TREANE ] ALRRELTREHR

2N B 09 E So o AR B PEIR — B A FARN

So AL Bk AR R R A LA AL 3R R
WIHMERMBZ BB ZEH REFEL - fb

AR 3 F 8 & B EIRAF - WA R K09 &4 s
XA -

-32-

(c) Please check the plug of junction line which
between the servo motor and control box. Have
the plug been plugged in well? Or, the plug has
plugged too loose which to cause the bad
connection.

: To step on the pedal in rear which
the Thread Trimmer System and
Pressure Foot Lifter didn't operate -

Solution :

(a) Please check the terminal of Top, Bottom Thread
Trimmer and Pressure Foot Lifter junction line
for which locate at backside of machine head.
If the terminal didn't connect well, the signal is
going to bad transmission to cause these moving
parts didn't operate.

(b) Please use your hand to push the Under Thread
Trimmer System and Thread Pull-Off Mechanism.
Then, Please check these mechanisms move
smoothly or not?

(c) Please check the error code which be showed
on the screen of control box. then, to follow
instruction manual for solving the problem.

C. CONCLUSION :

Dear Users,

We hope this "Instruction & Maintenance Book"
could offer you more information about our
"Shing Ray" products and help you to solve these
unusual conditions of our machine.

If you have any further requested and some
problems about the maintenance, we are warmly
welcome you to contact with our distributor and
sloe agency in your country. All of them are
willing to service you. Finally, we are sincerely to
thanks all of yours continuing supports.



CONTENTS =i R

M'SCELLANEOUS COVERS {1) ................................................ %:ﬁi%*ﬁ (1) ........................ 1
MISCELLANEOUS COVERS (2) ................................................ %ﬁg%*ﬁ (2) ........................ 2
M'SCELLANEOUS THREAD EYELETS ....................................... i@ﬁ%% .............................. 3
MISCELLANEQOUS BUSHINGS: = rexsrererermnraremrmtitriiiiaaiiiaa. gg%*ﬁ ........................... 4
MA'N SHAFT DR|V|NG MECHAN|SM .......................................... "FEEEE{%@%% .................. 5
DIRECTLY DRIVING TYPE MINI-SERVO MOTOR C.SET:«««+sssseeesenes ERI\MEERSEEE e 5-1
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM:«=«xxx++-+- FFEREHRIBRGETTT 6
NEEDLE BAR MECHANISM #+errererrrrasanteittiiiiiiia, ﬂ&%*ﬁ ........................... 7
PRESSER FOOT MECHAN'SM ................................................ Em%% ........................... 8
SPREADER MECHANISIM ¢+ tereereserasssnsmiminemimisiaiiemms P EMEREEFEAE - oeeeerreennnnnn 9
LOOPER DR|V|NG MECHAN'SM ................................................ "F@%—I—Fﬁ@%% .................. 10
MAIN FEED DOG DRIVING CONTROL MECHANISM -+ ++xxseseessesnanes TEERRB)IEHIEE e 11
DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM:+++-+++- ZHEREENEHIEE e 12
NEEDLE GUARD & FEED DOG DRIVING MECHANISM «««+--seeeeeeees Bt/ RERI SERENEE - 13
MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM ~ ««««++++- TR ESEHRRNE - 14
LUBRICATING MECHANISM ~ srereereesssssnmmnnssssinniiinnnn IRRIE oreosmmmamrn 15
AUTO TRIMMER THREAD PULL-OFF MECHANISM :+--seeseeseeesnns BEEIRFAREE e 16
BOWOM TF{]MMER MECHAN|8M ............................................. Eﬁwﬁﬂﬁ% .................. 17
ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM ~ =++++- S CIHR R IR 18
PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM ~ =+eeeeeeese RET, CIRE BHRR UDARHE - 19
ELECTRICAL TYPE DRIVING PRESSER FOOT LEFTER  ++seeeeeeees SN EEMRERRREE - 20
PNEUMATIC TYPE PRESSER FOQT LEFTER ++++tsssseessuanauuunnsasaanns RETIRHRRIRE oovveererreeens 21
ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM +++++ssseeeeees BRI T BREHE - 22
PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM  ««xexeeeeeeees REINTEUIRENEE - 23
TOP TRIMMER UNIVERSAL ADAPTER MECHANISM:++-++ssseeseeeeeens YIS EEEERE - 24
PNEUMATIC REGULATOR MECHANISM ::srsereereesmsmmmmnmnnninmnnnes. RERFRENRRIGIE oooveereeneeeens 25
THREAD STAND & SUPPORTING BOARD:++:#xxsesssssesssssunncnsinannens ROV BYEBEZRMA - eeeeeeeee 26
MTACHMENT BOX ............................................................... Wi¢§ .............................. 27

ACCESSOR'ES ..................................................................... B{g‘ﬁa{{t .............................. 28



N (@ 22
I ———

o~ 2l B@ @D
‘\\ g
"-\\\ SHSN=l=




MISCELLANEOUS COVERS(1)

Ref.

[ A T - Z
wm_.ocoooﬂmcnhmm_n‘p

W W W W WM M MNNDMNDNDMNDMNDMN N S+ 4 a d
W MN =2 O © 0~ O 0 B WK <+ O 0 o-~Nog &

Parts
No.
W1-1
Wi1-2
Wi1-3
W1-4
Wi1-5
W1-6
W1-7
W1-8
W1-9
Wi1-10
W1-11
W1-12
W1-13
Wi-14
W1-15
W1-16
W1-17
W1-18
W1-19
W1-20
W1-21
W1-22
W1-23
W1-24
W1-25
W1-26
W1-27
W1-28
W1-29
W1-30
W1-31
W1-32
W1-33
W1-34

Description
Top Cover ....................................

SCrEeW(M4-0.7 X 12):-w=sssersusnsrsasuns
Qil Slght Seg|rerrrrrrrrrrer i
QOil Sight WIindow «+++++=+sxrssrseaerases
TOp Cover Gasket: s-rrrmrreemrrmmnenans
Emb|em ....................................
Head Cover Seal Plug +--«=r-==sreesee
Head Cover Gasket ==-««-«==sermeeeees
Head Cover: - =srrrrermmrmrmnaiaa,

Loopier Thread Take-up Shaft Cover---+-
Cylinder Side Cover (Upper) =+==+-++*
Cover Latch Magnet «=-===rereremmrmenes
Cy|inder Frame «=:=+=+=resereresrarananns
Screw (M5-0.8X 16) «wwexersssseraens

Side Cover Hinge Pin«««-«xsseeeeereenes
Cylinder Side Cover Hinge «=+++=++=+++

T LT PR R
Machine Frame Unit «-=«srremremseeness
Screw (M8-1.25X 20)++++++srrrersrreeens
Model Plate (See the below)--«=-»=---
Screw (M3-0.5X ) wwwrrerurennanmmnneeens
Screw (Md-0.7 X 8)+ssrsrresssesssassanes
Magnet Holder ==+«xesvermmmmmmmmnnn
Magnet «««ressssssmmrennsnens
Machine Frame Supporting Bar-+--=++++---
Oil Reservoir Gasket:«=r==rrarmrmreree
Screw (3/8-24 X 11.5):rw+sssrsrnrreerans
Drain Hole Seal »«xrreeeerremrmsaernnnnnias
Oil Reservoir ==-rrs-rrrerrrmnsrienininn.

HRERE0) 1
Amt.

- I 1 Req.
EE 1
[t 11
t;mi’ﬁ’;mﬂ .............................. 1
e e eresrnarinnr st s 1
tgﬁ}i‘- ................................. 1
ggh‘ﬂ ....................................... 2
tﬁqgﬁ?gg .............................. 1
tﬁﬂ%gﬁ .............................. 1
tiﬂﬂ% .................................... 1
AT v evesrnavivnronisiviriiiirasanss )
ﬂﬂff]’ ....................................... 6
S DRI EEEES 1
BT L BIEES -« xeevevsesmssmnmsnsssnasane 1
ﬁﬂg'ﬁﬁﬁﬂﬁ'ﬁi ........................... 1
@%jgﬁ%ﬁﬁ .............................. 1
o 5
JJ:;E% .................................... 1
{Hﬂgﬁﬁﬂﬁﬁ ........................... b2
%‘]’ﬁ“%ﬂﬁﬁﬁ ........................... 1
[t )
fﬁ%ZSﬁ% ................................. 1
o 4
ﬂgﬁ&gh‘ﬂ ................................. 2
¢ % O —————— 1
BEAH 1
mﬁgﬁgg*& ........................... 1
BUER v oveeemre e 1
-1 Bod - STRTTTONE RO 4
)EEE;EEE ........................... 1
¢ % O —————— 1
BEURATE - oveveeeveoeeeeseeooe 1
;Hﬂ% ....................................... 1
7 R TR P P PP PEPEPEPER T 3
o =1 1






MISCELLANEOUS COVERS(2) EEEEEEQ

Ref. Parts

No. No. Description A 1
9 W2-1 Cloth Plate (Large):-==========ssssrereeess FRBITT A
2 W2-2 Screw (M4-0.7 X 10) ==rrreeereresseenanss 25 R e TR R EREEPEPEPEREE
3 W2-3 Screw (M4-0.7 X 7)s-e=reereerearmnnseanes IR e
4 w2-4 Crank Chamber Cover =-«««=x-sssseeees BHEHZS 2R oveeereeemeneeeeees
5 W2-5 Crank Chamber Cover Gasket:++++*+* BB - oo mmens
6 W2-6 Seal Plug:-+-+-sersererremsesasrisnssanianns [T 2] - ST
T W2-7 Screw (M4-0.7 X 8)-ereereerrarerareannes BB e
8 W2-8 Rear Cover #+ rrerrerrmmreiiiini. R
9 W2-9 Rear Cover Gasket: - swssssessisssesnas i 1 1] I R———
10 W2-10 Screw (M3-0.5 X 10):««xxxssasrererreens 5
11 W2-11 Needle Bar Guard = =-=s=r=sasmresinnes FHEEEZE e
12 w2-12 Crank Chamber Front Cover (Small) -+ HREMZEROZE (1)) evevrreeeeeeees
13 W2-13 Washer: == rerererermnsrrennarannrnianranes B
14 W2-14 Screw (M3-0.5 X 4) «=wexrrmmnrssssmniness 5
15 W2-15 Needle Plate Bracket ==«+«ss=reremeneres SHEREE «evrernnennsarnnrnnransanians
16 W2-16 KNock Pinerreereerrererersemrericiniiin JEHEEE e,
17 W2-17 Screw (M4-0.7 X Q) -+« eereverermannnnns {5 TR P PP PP PP PP PP
18 W2-18 Screw (M3-0.5 X B.5)rssssmesesssswaarass -4 - CEE I T T LR L S R T
19 W2-19 Positioning Bushing:++=-=====s==sssesee SLIVE T TR
20 W2-20 Cover Latch Magnet Plate -+« -+ -+ {AIZESRFIRESRIR - oveeeeen
21 wW2-21 Screw (M2.6-0.45X 5) «=+eererereeeeens L e L L
22 w2-22 Fabric Guide (Right)«++«««sssssreeeeses BIBEMES () e
23 w2-23 Fabric/Guide (Laffy»»=smsessmmsnssassusas BIBETHRR (F) e
24 W2-24 Front Cover (Lower) «+==+-=«-====- BUEEEEEE: crevrenrrennserassransens
25 W2-25 Screw (M4-0.7 X 8)««-sssereeeees =5 PP e PP PP PP P PP PP PEPPS
26 W2-26 Conical Spring Washer:«+«+++++++ b:317 5 il L
27 Ww2-27 Screw (M4-0.7 X 13) -rrerererees -4 - CEE I T T LR L S R T
o8 W2-28 Front Cover Hinge:««=+=====xx==+- e T T Tr TR
29 W2-29 Screw (M4-0.7 X 5)--=xxxxssssssees 5 P
30 W2-30 Screw (M4-0.7 X 22) === =xxreeuness L e L L
31 W2-31 Front Cover (Upper)««-««««===ex++ BUREIREE = wwomssnssnnmsns s
32 W2-32 Screw (M3-0.5 X B):++++sxrrrrsssrsrssnneas Wy
33 W2-33 Cover Latch Spring:+r««===+s=-xxsssauess SEPHIBEEE. e rrnnrnnera s
34 W2-34 SCrew (M4-0.7 X 8):««xxxssssssrerssasunnes -3
35 W2-35 Screw (M4-0.7 X 7)-esevreenearmniinan. {5 TR P PP PP PP PP PP
36 W2-36 Serow (ME-0,7 X Birsossmmmmscninimcs -4 - CEE I T T LR L S R T
37 W2-37 Differential Feed Dog (Middle):-+-+- LS mmmnsmnmnmamsenmmrnsmmrnmanns
38 W2-38 Needle Plate For Covering Seam-*+* LI BB RIw ranas
39 W2-39 Fabric Guide (Right):«««««ereereereees TIBRERR(G) «rorvvrereneenes
40 W2-40 Fabric Guide (Left)««x«xxrrrrreessrmeens YIBTRERR(ID) «rorvvvvemeeereees
41 W2-41 Screw (M2.6-0.45 X 5) v+ x+seeeesesas |+ LT U R T TP T
42 W2-42 Looper Thread Take-Up Driving Chamber Cover- - EG#R D ¥R AZBREN Z=ZE -+
43 W2-43 SCOrEW rerreesrsrnrarsesearininnanans 7 S P PP PP PP PP PP PP
A4 W2-44 NUL = eemmerrmrsrrrsrs e PR veeeeeransinniinna
45 W2-45 Screw (Md-0.7 X 8) =w+weseeeersesvenee §Rffersrsssssnimnsnissinnsnnnines
46 W2-46 Screw (M3-0.5X 4) w+xreerrresesvnnnne BB
47 W2-47 Screw (9/64-40X ) ==xxssrrrsereruianns =5 PR PP PP PR PP PPPPEPES
48 W2_48 Fabric GUide (nght) ..................... E?giﬁ .............................
49 W2-49 Fabric Guide (Left) «+«+-xsssssmrrnreneseess Pt i-t ST LTI TP HPP
50 W2-50 Looper Thread Take-Up Cover ===+ EIRDIREECERE - o-oooveer
51 W2-51 Screw (M3-0.5 X 10)rssenseenseernnesesnses AR s iasranesssReipemnnnnasiss

------- 2






MISCELLANEOUS THREAD EYELETS

Ref.

WWMMMMNMNMDMNMMNMNMNMN S = bbb b b =k =
-nocooo-qoacnJ:-wM-AOtooowovm-h-wm_soﬁﬂmﬂmm-hwm—t‘p

oo b b bbbk b WwwWwwowwww
WMN 2000~ WN—-L 00O~ WM

Parts
No.
W3-1
W3-2
W3-3
W3-4
W3-5
W3-6
W3-7
W3-8
W3-9
W3-10
W3-11
W3-12
W3-13
W3-14
W3-15
W3-16
W3-17
W3-18
W3-19
W3-20
W3-21
W3-22
W3-23
W3-24
W3-25
W3-26
W3-27
W3-28
W3-29
W3-30
W3-31
W3-32

Description

Thread Tension Spring Cap-+=+=+--
Tension Spring Disc Support =+«
Needle Thread Tension Spring:«=+: =+
Top Cover Thread Tension Spring **+
Looper Thread Tension Spring - -+
Thread Tension Spring Retainer-----
T A R
Tension Disgres rrerrareerraraariann
Tension Post resremrserrammsasmnrarann,
Tension Post Ferrule: « overeeeeeenees
Tension Disc Separator:««:«t+seeeee
Tension Post Support === r=sreeeees
Thread Eyelet Pipe Stay:+-«=-«w---- -
SCrew (M4-0.7 X 4)-seereessrnesessnn:
Screw (M4-0.7 X 8)--+=+xx=sssraserssesss
Top Cover Thread Eyelet (Left):----
Thread Eyelet ............................
SCrew (1/8-44 X 5)reeeseerersesaraanan
SCrew (1/8-44 X 3)s+sssessssssssnaannn
Thread Eyelet Pipe (Long) »«+++ v
Thread Eyelet Pipe (Short)--- -+~

Top Cover Thread Eyelet (Right)

Washer ......................................

Needle Thread Eyelet -«==--=x===x22-
SP Container Cover Pin ««-x=sxeeee
Thread Eyelet Support ««sxesrereeeesens
Thread Eyelet (Front):«=x«xesereeeeeees
SP Device, Complete Set:++++++
Screw (M4-0.7 X 12) srerersrerererenens
Screw (9/64-40 X 7) srrerrnnserrennans

SRR
R BEA
SHEIR IR e
L ERIR SV
TSRS
IR
BESR cvvsvsnssossunvavunnne
BE IR AR e ennnens
ARSI
R BRI EE
R ER S B
SRS
BB EE T
@;% ........................
1 " RRERRRNRNSERS——

T ERRBIRIS ()

B BERI e vevee e
oL ——

B ST oo
E&;E% .....................

B e consunasannsisanasanen
1 AR —

GUide Pln ..................................
Needle Thread Guide:-=«=--==-=sxeeeeeee
Needle Thread Take-up Guard -+
Screw (MB-1X9.5)+w=rerrerernerneuneans
Needle Thread Retainer Support-+--:

[ R R TR PP R

FHRBRDBREEBERE(Y) - veeee

Top Cover Thread Guide:-===+=++====
Supplementary Thread Guide-«*+*-
Tension Post =-xxrrressmsesssnsnesnens
Supplementary Tension Disc -+« -+
Supplementary Tension Spring ==+ -

Needle Thread Eyelet:-- -« -xeoreeeee






MISCELLANEOUS BUSHINGS

Ref.

—_ ok Z
_thDOO'-JG‘JmhmM—l|p

BB W OW W W W W W W W WM N NN NN NN NN
- O O 00 ~N O O & W N =+ O ©C 0 ~N~ 6 0 &2 0N - O O 0o ~N~ g g B Ww M

Parts
No.
W4-1
W4-2
W4-3
W4-4
W4-5
W4-6
W4-7
W4-8
W4-9
W4-10
W4-11
W4-12
W4-13
W4-14
W4-15
W4-16
W4-17
W4-18
W4-19
W4-20
W4-21
W4-22
W4-23
W4-24
W4-25
W4-26
W4-27
W4-28
W4-29
W4-30
W4-31
W4-32
W4-33
W4-34
W4-35
W4-36
W4-37
W4-38
W4-39
W4-40
W4-41

Amt,
Description | A Req.
Needle Bar Bushing (Upper)-++++«++++* 2 e 1
Need'e Bar BUShIng (Lower} ............ %THE%"(‘F) ........................... 1
Presser Bar BUShiI‘Ig ..................... EERIE S v vvvrrmrrmrnrn e 1
Oil Seal ....................................... ::HRE ....................................... 2
Spreader Driving Bar Bushing-+++++++* LATRITHREREE - oeeeeeeereeereee 1
Qil Sea - r-rrrrrrrrrrrrrrrrr i iﬂ_zéﬁ ....................................... 1
Spreader Driving Shaft Bushing (Left)------ BRI TIRAZEENHHEE (D) -~ - 1
Spreader Driving Shaft Bushing (Right)--- L Ef#RIT#R=HBEIHES (H) - - 1
Foot Lifter Lever Bushing ==«-====«=-++ 18ERRIEIFERE ------rereeeemreeeeees 1
Needle Thread Take-up Bushing (Front):-- STHRIZERIZEE D) »---revvereemeee 1
Needle Thread Take-up Bushing (Rear):++++=* HIRIBRIREB () e 1
Feed Bar Lift Bushing (Rear/Right) -++--*+- ERRREAWME (&/A) e 1
Feed Bar Lift Bushing (Rear/Left) -+ ZERIEREHWME (&/D) v 1
Differential Feed Bar Bushing (Left) --- ZEIREIEEHE (&) 1
Differential Feed Bar Bushing (Right) =+++* EFEREIEEIHE () 1
Main Feed Rocker Bushing (Left) --- FEZERIBEBWHE (&) - 1
Main Feed Driving Shaft Bushing --- X EREEEHINHE--------------- 1
Qil Sea - r-rrrrrrrrrrrrrrrrr i iﬂ_zéﬁ ....................................... 1
Looper Driving Shaft Bushing (Front)-+-«-* ToEtEEEEERD) -~ 1
Looper Driving Shaft Bushing (Rear)--- FAEHEEIEHES (&) oreeeer
Seal |:|||Jg .................................... ltiﬂa%ﬁg ................................. 1
Eye Guard, Complete Setererrrernaiens %Eﬁ%ﬂ ................................. 1
Safety Plate Support ..................... ﬁg&ﬁ@f&"@ ........................... 1
Screw (MB-1 X 10) +weerersnsnnnnmennunnes - 1
Safety Plat@: - sreeemrreermiiiin EEE%%}—‘_!— ................................. 1
Screw (3/32_56 - 4) ........................ gﬁﬁ* ....................................... 2
Safety Plate Holder: s+ seerrrmenvnns SEEFETAT v 1
SCrew (11/64-40 X 9.7) «++++exsssesesss: R oeeemeense e 1
Conical Spring Washer:+++--++++-+---- SHTF AR eveeeverrenneeenennenes 1
Washer --------------------------------------- ﬁ}"_" --------------------------------------- 1
R R ———— BN s commesmansoimsis s 1
Qil Seg|- - e ,,E%ﬂ ....................................... g|
Low Shaft Bushing:::++eesssseeenansaiian T EENERERES - vvvvvmrrr s 1
Differential Feed Driving Shaft Bushing--- ZE&)E¥ BREENEHINHE -+ 1
Differential Feeding Control Lever Bushing-++-- EEBIEHIEIEE oo 1
Main Feeding Control Lever Bushing-+++- FHEEIEHEBE - veeermerereeee 1
Feed Bar Lift Bushing (Front/Left) --- ZRIBREHEME @I/L) --eoereeer A
Needle Guard Crankshaft Bushing (Left)-««-+-++ JBEtFEREIRE () oo 1
Needle Guard Crankshaft Bushing (Right) -+++* JEET FHREREHES (F5) »veveeeeeeeeeees 1
Main Feed Rocker Bushing (Right) -+ EXKEIEEBRE (B) e 1

Feed Bar Lift Bushing (Front/Right)

RRRUEFHRE @A) 1






MAIN SHAFT DRIVING MECHANISM

Ref. Parts
No. No. Description
1 W5_1 Pu”ey..........................................
2 W5-2 SCrew (MB-1X 8)-+-+-seseresseserusnersnns QRERASER) wevrerrrnrssressnesnnsinnens 1
3 WS_S Screw (M6_1 b4 8) ........................... Eﬁﬁ?ﬁ ....................................... 1
4 W5-4 Ball Bearing (Right)««««+=s=ssseeeerasssess BERIBMR(EG) w o orerrmrmmrrsssnnnnnnnnns 1
5 W5-5 F{etaining Hing .............................. IR v 1
6 W5-6 Looper Thread Take-Up Driving Sprocket ++++- EHR D R ERREEN SRR veeee e 1
7 W5-7 Hetaining F!ing .............................. IR v reermrrr e 9
8 W5-8 Ball Bearing {Middle) ..................... ,ﬁiﬂit%ﬂi(ﬂh) 1
9 W5-9 Lower Shaft (Right)-=«-=sssxesseesseees: BRI s ]
10 W5-10 Oil Pump Driving Worm:s==++sssesesss HRIGEMRIT o omrrreemmennssssnsnnces 1
11 W5-11 Counterweight (Small)--««-x-seeeveeee R =t T R R R R Rt 1
12 W5-12 Screw (M4-0.7 X 8)r+++rresssrerrnnsssinees - SO TE LT TE TR P L 2
13 W5_13 Ba" Bearing {Left) ........................ iﬁf%t%]f$(£} ........................... 1
14 WS_'] 4 Lower Crankshaft ........................ -FEEEE .................................... 1
15 W5-15 Screw (MB-13X 4,5)xxrrerrammnruneanns BB e 2
16 W5-16 Looper Thread Guide:r++=+--+=+===s=:=- [ 5 © RO 1
1? ........................................................................................................................
18 ........................................................................................................................
19 W5-19 SOrE - #rrrerrrrarrrrrrte e [ Ea% T P PP PP PP P PRT 1
20 W5-20 Latch Spring .............................. FHEBEEE v q
21 W5-21 Looper Thread Guide Latch Lever ++ [EEHRIEHRERERNT +wreorverrereeminneees 1
) W5-22 Screw (M4-0.7 X 20) -r=-rrererrameeannns o e R P P ERPEEP P 1
23 W5-23 SPHiNG e++ssrersnseaseesaesssns s BEREE .. vunsiinssnnininniasaasanvasenssnsas 1
24 W5_24 Spring Bushing ........................... gﬁﬁﬁg ................................. 1
25 W5-25 Thread Take-up Eyelet Holder-++++-- EEMRIEHRE v eeremrreresnnsnianscnianns 1
26 W5_26 BUSh .......................................... gﬂg ....................................... 1
27 W5-27 Thread Take-up Eyelet Bracket -+ AR IBARAESTER v eeeemeeeesesmnnnens 1
28 W5_28 P|n ............................................. }ﬂifﬁ ....................................... 2
29 W5-29 Looper Thread Eyelet:«+:-sw-sscsee- SRR IEAR e e veerenereneensnnes 1
30 W5-30 Looper Thread Tension Post:««+«++«:- EHRIRIIFEEMESTAE oo eeeeeeeeees 1
31 W5-31 Looper Thread Supplementary Tension Disc:*+  [ERARGRJIFEHEERE ---vvreeveneneeserenes 2
32 W5-32 Thread Take-up Eyelet (Left) === ERHRABER (D) e vvereeeemsesnnensnnenne 4
33 W5-33 Thread Take-up Eyelet (Right)-«---+++- ERARIBERIF () e eereereenrmnmerennnenens 1
34 W5_34 Screw {9/64_40 b4 4) ..................... ﬂ%ﬁ?ﬁ ....................................... 3
35 W5-35 Looper Thread Supplementary Tension Spring-+++++ =5 AR S 1
36 W5-36 NUL #+#reeeesnarssesinirasenaisarsessnnassanns PR v vmemrerae s 1
37 ........................................................................................................................
38 W5-38 Thread Take-Up Eyelet C. Set««+-=++ =3 =t 15 A 1
39 W5-39 O-Ring+e++sssasesssassassassariamsnsiasenees OEF IR s ssmssommnss o eonnssa 2
40 W5-40 VWi« wsrssm s R P )
44 W5-41 Screw (M4-0.7 X 12) «+ereerenssnsseennans 2 2
42 W5-42 Screw (MB-1 XB) ««sesssssassrssssiasonas BRRR(ERIER) +oeevervomvemmannninnscaiane 2
43 W5-43 Screw (MB-1X6) =reersrerersrensnananes 1 - SR LI LT T L I e 6
44 W5-44 Main Shaft Sprocket (Lower) «-=----+- TR 1



[ e XA FREER]

5-1




DIRECTLY DRIVING TYPE MINI-SERVO MOTOR C.SET

Ref.

No.
1
2

Parts
No.
W5-1-1
W5-1-2

Description
Directly Driving Type Mini-Servo Motor---

Mini-Servo Motor Cover:«-«=-xxxx-






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM TR I RS 6
Ref. Parts Amt.
No. No. Description f = Req.

1 ........................................................................................................................

2 W6-2 HandWhee|: = +«+ssssssasanrasaaniasansnasas = TR T 1
3 W6-3 SCrew (MB-1 X B):+reseesessssrunnnnsniinas =5 TR TTT TP PP PRI PPTP 9
4 W6-4 Handwheel Mark - = =srerrerrrmmnreneanaas FHEEREIETRRG oo 1
5 W6-5 Ball Bearing::«=+++++sreessersaraasssisnnanss FREREE R v, 1
6 W6-6 F{etaining F{ing .............................. j:[]ig ....................................... 1
7 W6-7 Timing Belt:«--+--sessersnesessueciuusunns EiE L L eh: R — 1
8 W6-8 Upper Shaft Sprocket:-=««=»«r+ssssserees Bz | e e 1
9 W6-9 Upper Shaft (Right)-:=--seeeseesenneeeenes Uscc | s B S 1
10 W6-10 Retaining Rifige+-+««ss«sssvsisesiamansiines FIER woveverremermnnnremmnninnne e 1
11 W6-11 Ball Bearing:+«-+=«==ssssersersssarsersnns ot PR 1
12 W6-12 Upper Shaft Joint---««««=ssesesesmanesnes FEBRIEEF c-oeeevneeenrsnennsnnnneenns 1
13 W6-13 SCrew (Md-0.7 X 8):+«++sssssrsrrssssusnnss 2 P 2
14 W6-14 Counterweight (Small) ««««««+eseeeaeesss TR - evessasisamnsninss 1
15 W6-15 Upper Crankshaft-=««--rorererrreeernenns Lﬁm .................................... 1
16 W6-16 Screw (MB-1 X 10)-+x=xxssrsrmseseesneans = P R 1
17 W6_1 T Screw (MS_-‘ g 6) ........................... m’ziﬁf‘;ﬁ:{g&ﬁ} .............................. 1
18 W6-18 Retaining Ring:«-+=+«==xxxsssssssneeseaans ] 1
19 W6-19 Ball Bearing --------------------------------- iﬁfﬁtﬁﬂ( """""""""""""""""" 2
20 W6-20 SCrew (M8-1.25 X B):«+++wsreereesensnnss P eeeeneereenne e 2
21 W6-21 Cramiriesstinig g -<sessssssimsmrnn QI s R 1
29 W6-22 Screw (M4-0.7 X 14)-««xxxrsereesreeaes 2 P 2
23 W6-23 Screw (M4-0.7 X 12):w+xsssmereessanes - R 2
24 W6-24 Screw (11/64-40 X 8) rwr=rerrrrrerenseans b i R PP PP PP PR PP PP PP PP PP PP 5]
25 W6-25 Guide Forks+ +ssrearermmmaimiimamniii BV4 ;7§ —EEITREPPPPRRP PR PRI PR 1
26 W6-26 DIiVINgG Lever--=+++==sseeesssnaseseannnn. = R —— 1
27 W6_27 Screw (MS_-‘ by | 5) ........................ ﬂ,%ﬁ!ﬁt ....................................... 1
28 W6-28 Screw (M5-0.8 X 10)++++wsesessssrsssessess 2 1
29 W6-29 Washapss s sms s s it mas s ansass B esveessaninnsniieiin 1
30 W6-30 Spacer --------------------------------------- ?ﬁﬁ ....................................... 1
31 W6-31 Driving Shaft:««««ssssseeeerssmmmanninnn. =T R T 1
32 W6-32 Bracket:««««-sererersrernsnen 1
33 W6-33 Spring Washer: -« srerrrerrrraresiniininnn, Eﬁﬂﬁ ................................. 2
34 W6-34 SCrew (M5-0.8 X 14) «++reerrsreereeascnes MR ecreomsenseanesinsnnastinnasmsansesnss 1
35 W6-35 Needle Thread Take-up«+---«=++===+: FHRIEIRABIRIT - vveeeeereemeeeeee 1
36 W6-36 Top Cover Thread Take-up-++--++=+=++ L BlifRIBMRBIRIF ------vveeremrenes 1
37 W6-37 Screw (M3.5-0,6 X 8) «wwwrwrernnusnunnunns 2 2
1 = T T T R R

39 W6-39 Timing Belts««sessessensnensunniviaiaiieains = R 1
40 W6-40 Screw (M5-0.8 X 4)-ssserssssssnnnsessncss & 2
A W6-41 Ball Bearing:++==-««rxrresssssssnsneassnnes 235 11« . 2
42 W6-42 Ad@pter:ssseesrsreesrsssssnssas s [ PR 1
43 W6-43 Retaining Bings-«s«ssswasansismaaiini HIB-coovreeremminiiniiin, 1
44 W6-44 Looper Thread Take-up Shaft Sprocket+ D #REZE BENEHEEER -+ -ooooo oo 1
45 W6-45 Looper Thread Take-up Shaft ««+++--- DIRAZ(FENG o ovmeereesesmnannsens 1
46 W6-46 Looper Thread Take-up:+---««-=+======- ERHRYEHROER - oeeeeeeeeemeeeeeenees 1
47 We6-47 Handwheel Adapter-««-=+-«x=sreeeee FHEMRIRREER - eovmemrmrmessmannees 1
48 W6-48 Screw (M5-0.8 X 5)+«rrrssrerrnruserannes 2 PP PP PR PP PPPPEPPRPIPRD 2
49 W6-49 Screw (7/32-32 X 4,5)--xrreseerreneeanes a4 PP PP PP PP PP 2]
50 W6-50 LT T T ] e 2
51 W6-51 Retaining Ring:««+=-===xrxesssassreassasns [} (R 2



13 14




Ref.
No.
1
2
3
4
5

6
7-1
72
7-3

8

9
10

11-1
11-2
11-3
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

NEEDLE BAR MECHANISM TS 7
Parts Amt.
No. Description T 2 Req.
W7-1 Needle Barssssssurrermsnississsonnain FiA /= R PP E R TP PO PP PTC PP PPEEPPTRPIED 1
W7-2 SCrew (9/64-40 X 8)«+« =+ +rarrrnrsnnssns PR ettt 1
W7-3 Needle Bar Thread Eyelet:«««--««---- FHAETRAEHRIT - oeeeeereereeeererreeees 1
W7-5 Needle Bar Bracket:--+-«-«rs-seseeees  STEFEAD ceerrerseaseraensessenenasenas 1
W7-6 Screw (M4-0.7 X 0)-+rereesrrsessnnnes BB c s ennnennnssansasnararnsssarnensnare 1
W7-7(4.0) Needle Clamp (4.0mm)-=+«xseemseeenses AL - AR RL LRI L LR R PP PPPTTERPEEPPPRED 1
W7-7(4.8) Needle Clamp (4.8mm)s«««-=-sxsssveees FHE e vonrnnsinsssnsninsnnnsan i aranin 1
W7-7(5.6) Needle Clamp (5.6mm):«««««xxs=sssseeee Sl T 1
W7-8 Needle (UY128 GAS):+xwwreeerereeness 1) KT RO T TP PP 3
W7-9 SCrEW (1/8-44 X B)-+wsrsrsesreeneseseuns DTy E 1 TR 4
W7-10 Top Cover Thread Eyelet::-++:=++++: LBTRBERIT v eeeeeeeererennnnenennnns 1
W7-11(4.0) Stitch Plate (4.0mm)-«+«««sseesesees i 1 —— 1
W7-11(4.8) Stitch Plate (4.8mm)s=+««x+ssresernses FEE-weeonrerssmssnninsnnssaninrinnianin 1
W7-11(5.6) Stitch Plate (5.6mm)s««+sreerereeseae FHER oo 1
W7-12 Screw (M3-0.5X 5)-eerresreeeereanaees FHAREE AR e D
W7-13 Counterweight, Complete Set-++----- PGB B OB e 1
W7-14 COUNEIWEIGht -+ +++sseeseessessssinsnees vt i ity . 1
W7-15 Screw (M5-0.8 X 10)rrrrrersrrererranes PR e 1
W7-16 Connecting Rod Ring -+ ++seee  SEAREERR wrveerrrensnseirrsmncinsnnns 1
W7-17 Connecting Rod, Complete Set -+ R R S T 1
W7-18 Connecting Rod:+++«++s«sssersssssensann. -1 e 1
W7-19 Roller Bearing:+«++=«+ssssrsssenearsnees g e ressonsansnnsannssssassnnnnsaranenancs 1
W7-20 Connecting Rod Pin «+++++s+ssssesesssss L.l g (DR 1
W7-22 Bt Bl ssmaesanisssss AT o (VE = 1
W7-23 Ne&dle Bar Guiidarvesssivs e ssacsvne SHEEATEE i 4
W7-24 Screw (M4-0.7 X 18)++++ssesreeseesunns ot 2
W7-35 SCrew (1/8-44 X )+ wweerssssesasssnnss B e i s e e 1
W7-36 Needle Thread Guiding Wire =+« ++: FHRBEREIIR o eoverremerrrerrrrmennes 1
W7-37 Thread Retainer Disc Support:««++++- STRSR DA BRI ERE()) - - 1
W7-38 Needle Thread Retainer Dice -+ FTHRIRIIFATEBEEMR(1JY) +oveevreerees 1
W7-39 Needle Thread Retainer Spring *+++++ FTHRIRJIFIRRGEEE +-vvvrrrrrennnnnes 1
W7-40 SCrew (1/8-44 X 2.2)-+++wssrsrereasseasas 4 s 1

40



49

@
@ . -
1

SO




PRESSER FOOT MECHANISM BRIt 8
Ref. Parts Amt.
No. No. Description Jore! = Regq.

1 W8-1 Presser Spring Regulator--++++++++: L i 1
2 W8-2 T R B R e 1
3 w8-3 Lock Nutssssssssssnasssaasnaisessivios i A= = AL LI 1
4 W8-4 Presser Bar Spring (Outer)--=+«=-- BEBIAEEARTEER (S)) -vovrermmeeeemneees 1
5 W8-5 Presser Bar Connecting Bracket:-+- BRRAIHERR ARG AR e veee e eeeeeees
6 WS_B Screw (1 1f64_40 b ¢ 1 O) ..................... ﬂ?m .......................................
7 W8-7 - T S N ———————— 54 2 13 e 1= U
8 W8-8 SCrew (MA4-0.7 X 14)-+-seeeenersvensiane §Beworesessesissmisisssstsassnnas
9 W8-9 Presser Bar Spring (Inner):«««+++++++++++ BRRAIPBARGEES () -ovvveememmmmmmeeees
10 W8-10 PreSSer Bar -------+sssssssseseessssssnnenes TEBAIHERS v eenveeeneeenseeeenneennneans
11 W8-11 Qil Protector Ring«----===xxessreemeenee LSRR ceveeremmimaiann
12 W8g-12 Collar--s-=rrrrrrrrmrrrmrmrerr i [ R e PP e PP EPEPEPEEPEPEREE
13 W8-13 SCrew (1/8-44 X 3)wwrwsssssesssnseseana. BB ooosssnmnnmmnnsssininnsssssssssesnns
14-1  W8-14.1 Presser Foot, Complete Set (4.0mm)-+++- L e R S e
14-2  W8-14.2 Presser Foot, Complete Set (4.8mm)--+-- 2 R
14-3  W8-14.3 Presser Foot, Complete Set (5.6mm)-++-- R
14-4  W8-14.4 2-Section Type Mobile Presser Foot (Tank Type Presser Foof) -+-+--2ERTVSENER ( BVEEEERY ) - 1
15 W8-15 SCrew (9/64-40 X 7.8)-w+++=swrereeseses BB eveeeeneeennee e
16 W8-16 Presser Foot Spring (Left):««++++===xx2 [BRRATSEE G (F) v vvv e rremmm e
17 W8-17 Screw (M3-0.5X3.5) ..................... ﬂ%ﬁ? .......................................
18 w8a-18 T e B Fociivivani s asiiaresianian
19 W8-19 SCrew (3/32-56 X B)«wwrrreeressssssassaness L % AR
20 W8-20 Presser Foot Hinge Pin««-«=-s-sessees PRSI PIRRRE oo v rneeesnreanannns
21 W8-21 SCreW (1/8-44 X 4)--ss+ssserssseseearaens o - SIS —S———
22 W8-22 Ll N s e IRBBABNE oo veeenenssessnnsssinsaansanns
23 W8-23 Adjusting Screw (1/8-44 X 1) = +x«=- [B15 ]+ > R ———
24 W8-24 Presser Foot Spring (Right)-«« ==+« Eﬂguggﬁ(a) ...........................
25 W8-25 Screw (M2.5-0.45 X 3.5)++essessesrsesens Bt eersernnnannaanamannonn
26 W8-26 Fabiic Giiide {liang) e L 10 gl R L T e T
27 Ww8-27 LifterLipllgrsessnsnmssnvmmssrmmisnnerennanios TEH R e everanmmmmanininininiiaiin
28 W8-28 SOrew (3/16-32 X 2,2)-++wserersesesueens B csamsnsmasernm
29 W8-29 e ——————————— AT Ty R,
30 W8-30 Fastonar Pjpy-=-ssssvesasssssssssssnnsssssss BB - wvcersessnrennsnsansssnnsnnnsanns
31 W8-31 Lifter Springs-=+«=+=s+ssssesssressenesns T BB - e covsmmn s swn s e sannans
32 W8-32 Collar (8 X 16X 8mm)---+==-=rrerrereanss BB
33 W8-33 Screw (M4.5-0.75 X 5.5)++wxwesesseseases PR
34 W8-34 Liftor Shaftess«s«tssrssassssssnssasasssnsarsss BERE T TR
35 W8-35 Screw (M4-0.7 X 4)-«wnsrerssrnennnnnnenn B eereerensminieniininiinin
36 W8-36 Intermediate Lever-----==+--ssssssseeeanss FEU RS v e vvvnnennnnnnnnnnnnnnnnnnnnns
37 W8-37 SCrew (M5-0.8 X 14)r«weeserssnsneseranens JREH ittt
38 W8-38 Retaining Ring:++-===+=sssesssrseeasesues HIEB weeereeerransnrenasssssssnasansannanns
39 W8-39 CONNECHNG Pi-+-+wsesrssssunesensssmsense JEEGGHwcseresesrssmsmimsessssissinenas
40 W8-40 Cohnetting Plale - = sasmvnsmnwenmynenns SBREHINR  oerrererennnanssnsmnennninan
41 W8-41 Lifter Lever (Small):«««sssssseresseennees FRFHALAR(JY) woveeeremmmeremenmerenannes
42 W8-42 Screll (MB-1X 8] rmmssormmmnanesmnenases PR eeeeememnininasini
43 W8-43 Lifter LeVer-+++r+=+srersrsssrsannsrenansss IR E oo esosssnnnnimmunissnnanieaanin
44 W8-44 Lifter Lever Stop:«=+=-+=-s=ssrsssersrrunns ARFHHTAT LR v eeeereeeneeeeneeenens
45 W8-45 SCrew (9/64-40 X 5,6):++++=rwwsereeseess .
46 W8-46 Tension Release Lever:---=====xxxoxe HITJRERARHT -oremmmmmrmmnrsnnenneness
47 W8_4? Screw (1 1,64_40 W 14) ..................... E’ﬁ;ﬁﬁ: .......................................
48 W8-48 Tension Release Shaft:«««««+s«ssreseees FTTIRERE:-oooeeeeeereesesnnsnnsnnnnns
49 W8-49 SWINg-proof Spring: = -««ssessseses BEERAMR s sansrivesunivassorssauniines
50 W8-50 1T,y R AU ———— BB T vessssnnssnsssessvnssssassnsssnnans
51 W8-51 Cutter Holder == =sasrrrremmeamnaninaa. EN AR TJJHE o evnenvnnennannnanananananannn






SPREADER MECHANISM

Ref.

R N S o Gk SO aRE O MLl K =
@mﬂmmhmm_xotomﬂmmhmm_n1p

NN RN NN NN
-~ O O BB W MN =< O

Parts
No.
W9-1
W9-2
W9-3
W9-4
W9-5
W9-6
W9-7
W9-8
W9-9
W9-10
W9-11
W9-12
W9-13
W9-14
W9-15
W9-16
W9-17
W9-18
W9-19
W9-20
W9-21
W9-22
W9-23
W9-24
W9-25
W9-26
W9-27

Description
Connecting Rod, Complete Set-+--

Eempipiaseamamasmasaimsssmasss
SCrew (MB-1 X 8)«+wsssseurrresrsnnaanunnes
Roller Bearing ..............................
Connecting Rod:+++#x=xxsssesrrneseninnns
Retaining Ring:++«+++sssssresseesnaerenns
Screw (M4-0.7 X 10) +eeeeerrerrenraneae

NuUt (MB-1.0): === srerreesrnnnnnansnnannes
Collar (12 X 20 X 8mm)s++«««+rrerrrenses
Screw (M4-0.7 X ) ++++ereeresssssaerennns
Adjusting Lever:««-=-«=ssssrmmssasnaannn
Screw (MB-1X 16):-r=xxrrssserrrrrnanenss
Driving Shaft «+++s«esssseesssresssanaaenns
ROCKING Arm«eseeessssssssensssnsnninunnns
Screw (MB-1 X B) s+ rrerersrvnsnnnnnsns
Rocking Pinsesssssrersmsaseasemnmmmannms
Spreader Bar -rererrremsarnrnnneianai,
Bushing Ring ..............................
Collar (10X 18 X 7mim) ====ssseeeeeees
Screw (M4-0.7 X 4)swesseerersensursannan
Spreader Holder: === sssseresreerannnne
Spreader «+++ s sereerrsnnne s
Screw (M4-0.7 X 12) sssssersearsaannnns
Needle Bar Rocking Arm, Complete Set- -




10




Ref.

—_— =k Z

A A B B B B W W W W W WWWWWNMNMNMNDMNDNDNDDNNMNDMN=S 4
g = WMN =+ O O 0 N0 g 2 WK =4 O © 0~ 0 0 2 W2+ O 0 oo~Nag o &= wmMN

LOOPER DRIVING MECHANISM L) ET i
Parts
No. Description T P
W10-1 LOOpEr:-#+ssrrsrrasrascrasrenrinasinessarions TG e
W10-2 SCrew (M3.5-0.6 X B):w++-sesseressrunens [
W10-3 Looper Holder: s+« srerrraneninnininns RO GHE TE R+ verrerransmnsannennnns
W10-4 Screw (M3.5-0.6 X 10w« rerrarermemnces 2 TR T PP e P T PP PR P TR
W1 0_5 Spacer (Fiber} .............................. E}# .......................................
W10-6 Looper Bar Bushing««+++++==sssssesenes TS EREIERE o vvereeeeeee
WA10-7 Screw (MB-1 X 8)+rrresrerrrsreramrenaaans PR e
W10-11 BUSHING Spacer ««++++ssssssesssnssessns L P
W10-12 Looper Bar Guidg +=+++++=ssssereessneees TG ERENFHEE v ovverveeeeees
W10-13 Slidarsssversessommesrersmsmnsserssarnmsess an AR sosnrnnnnnsne s ss s s s asarans
W10-14 Slider Holder -+« +++rsesermrmamuniiianians SBIBEITEEE - ++evsreernnsavnnsanninines
W10-15 Screw (M4-0.7 X 12) =wrreerrmreareaceenns R R PR PP PP PR PP P
W1 0_1 6 Rocker Arm’ Holder ..................... %g%g .................................
WA10-17 Slider Presser--+«+««-+ssreeeeessssssesssane S T LT [BE L e eeeerrneeeeennnne e
W10-18 Screw (M4-0.7 ><4] ........................ ﬂ%u\ .......................................
W10-19 Thrust Washer: - r-=trareerarerermmnariens LEHEERE . v
W10-20 Sealing Plug: =+« ssssseerssmanearssens FYBRER -+ v ererenenrnnnnnsvasnasnnninines
W10-21 LOOPEF Bar: -+ testreeesrerrsaresariinianns R R e e
W10-23 Looper Bar Guide Shaft:«::»+sseree NEJFHEREGH: 1oooreeneerenrssasssnnnees
W10-24 Screw (M5-0.8 X 30):++ s reeresseress BBl o oo rnmernrnesssnessarvs inssnenanes
W10-25 WWasher: et erereremmmrrririeiniinaaiinn, B
W10-26 Looper Rocker Adjusting Pin =+« -+ TRFHEERREI e
W10-27 ROIl Pineerrrrererererrmsresranieiiins e, a1 R T T e R P L PR R P
W10-28 INUT e errrmrrrrrrsrrssssrsirasearsaaanes BB eeer e
W10-29 Looper Rocker Connecting Rod. C. Set--- LJEHEBEEIFHE -----oereeermemrennees
W10-30 Looper Rocker Regulating Eccentric:+++ TREHEE T RRINGR:reeeeeeee
W10-31 Screw (M5-U.8 X 5) ........................ ﬂ??ﬁ;ﬁ .......................................
W10-32 Roller Bearing:««««+=«=+=ssesrassesaeaes TG v crvremenrnmnnns vasnnsanninines
W10-33 Looper Rocker Connecting Rod-++++- TOEHEREIR veereeesrerracerennn
W10-34 Looper Connecting Rod -+« ++«+===«t s NAIFHEIR coeoeoesevrmeenaiianannaine
W10-35 Screw (M4_0_7 % 14} ..................... !l?nn .......................................
W10-36 Oil Splasher:«+««++ssssesrsrmmsesnnsinennes BRI e rerrenssunssrnensssnnansnsnnnsnass
W10-37 Guide Forkr== s rrrrmmmrasiseimniaiiie. TEfII S o rrremrnrmremrrenrnsnnnnananianens
W10-38 Screw (11/64-40 X 8,3)++++w+rsseeseras .~
W10-39 Looper Driving Lever:«:--«sssreeeeeases TLIETRREN IR weveeerenrnnerrannennnens
W10-40 Seal Plug::+t+«1sssermerseraasnraineniesaans EUFE e
W10-41 Looper Rocker Arm «=s«++=sssesseesuness R GHEEE - eevnneeerrernnnaeeennnnnns
W10-42 Screw (M6-0.75 b4 8) ..................... ﬂ?__ R R PR R PO PP
W10-43 Thrust Plater--=«r=ssreresersrranerarannanes HETAR o eeeermemrem
W10-44 Thrust Roller Bearing:+«-=-=s=ss=es HE PRI R« ocosmmsssssmimmisninis
W10-45 Looper Shaft:«stestrsrramrmmierani TGt
W10-46 Seal Plug::+t+«1sssermerseraasnraineniesaans EUFE e

b
2]



11




MAIN FEED DOG DRIVING CONTROL MECHANISM

Ref.

G W W W W W W W WM NN NN MNDNDMNMNN S+ 4 4 a4 o
0 ~N O O &~ W N =+ O O o~ 0o ;g & W N 2+ O O oo~ o g B2 wh 2+ O

Parts
No.
W11-1
W11-2
W11-3
Wi1-4
W11-5
W11-6
W11-7
W11-8
W11-9
wW11-10
Wi11-11
W11-12
W11-13
Wi1-14
W11-15
W11-16
W11-17
W11-18
W11-19
W11-20
wWi1-21
Wwi1-22
W11-23
W11-24
W11-25
W11-26
wW11-27
w11-28
W11-29
W11-30
W11-31
W11-32
W11-33
W11-34
W11-35
W11-36
W11-37
W11-38

11
Amt.
Description oo = Req.

Main Feed Bar-«++«sssseeeeerrmmmmneann. TR BB TEE v rrrereerernnanernns 1
Main Feed Dog .............................. Eﬁ ....................................... 1
Main Feed DOg Key E@fﬁ .................................... 1
SR savs sve o s R e s R T i
Differential Feed Bar:+++ssxxsx22ssse- e lbes SH S B R 1
Feed Bar Guide Pin:«--=srmreerrmrmreens E*}J{E%iﬁﬁfﬁ% ........................ 1
(oo 0= AR R P PP PP PP E TP PP P YRR b R R P PP TP TP PP PP PP PEPETRE 2
Feed Bar Guide ........................... ﬁ*ﬂggﬁ .............................. 1
Main Feed Bar Driving Connection:+=+«=+:- FER BB BRENEIR - eeveeeeeeeeee 1
DriVing Connection Bushing ............ géﬂﬁ%@%ﬁg ........................... 1
Washer ....................................... gﬁ ....................................... 1
T ——————— 3 TR —— 1
Driving Connection Pin ««+rrreessranees PREEARHRTE verrrrrrrrrerrrnrnenn 1
Sea"ng P'ug ................................. EEE% .................................... 2
R 4 TS S T o 3
Main Feed Rocker Lever--r = =rrrores- EEHE?&% ........................... 1
Sealing P'Ug ................................. ijﬁ;ﬁg .................................... 5
Main Feed Rocker Shaft::-««-rerseeeees EE;HE;%%EEEE ..................... 1
Sealing Plug ................................. ﬂ%g .................................... 5
Connecting Rod Pin ..................... E&fﬁ .................................... 1
R A S A o 2
Main Feed Lift Leyer- - == =r=rrrrearenes EEHE;@HE'F ........................ 1
Main Feed Lift Shaf-t ..................... Eﬁ*ﬂﬂ}%ﬂim ..................... 1
Main Feed Lift Link:«+-+r+eereereereeannes EEHE%‘EH@E ..................... 1
Lever Link (Long) «««++s+swssrasessarerans TEHEAR (BF) »»ovoevemssmmmmmnnnnnnnnniones 1
Bsppagysesvnsiisasississssiisis s [ RO e — 2
Lever Link (Shor‘t} ........................ ??EEE (;E) .............................. 1
Connecting Rod Link Pins=«=r=s=rreeeeee J_EE'F% .................................... 1
Connecting Rod Guide .................. ﬁ?.%z‘gm ................................. 1
AT ———— [ MNP 1
SRRSO RIRT— BB (TEIEE) o evveseeerssnssnnsnmsnmnennas 2
Main Feed Control Bracket:«« -+« -+« ZEEFREHIZE -« wooeerereeeseramemsnnenns 1
R 4 TS R T o 2
Feed Eccentrig -« = =r = srerrrrrmraramanans A B RINER v oer e 1
Needle Bearing::«+-ws-swssrersssneaees FIGHI R e weeeerrrnneerennnneessnsnnnnanns 1
Retaining F{ing .............................. mg ....................................... q
Feed Connecting Rod:««++=«wssesseeess L 1
Connecting Rod Pin..................... Eﬁﬁﬁ .................................... 1



12




DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM

Ref.

comwo:mhwm—nioz

W W W W W W W WMNMNMNMNDMNDDMNDMNDMNMNRMN -+ = 4 & 4 b b 4
0 ~N 0O Pk WN 2 0O 0O 0o~ 2 wWwh - OO o~No o bk N - O

Parts

No.
W12-1
W12-2
Wi12-3
Wi12-4
W12-5
W12-6
W12-7
W12-8
Wi12-9
W12-10
wW12-11
Wi12-12
W12-13
Wi12-14
W12-15
W12-16
W12-17
W12-18
W12-19
W12-20
w12-21
Wi12-22
Wi12-23
W12-24
W12-25
W12-26
W12-27
Wi12-28
W12-29
W12-30
W12-31
Wi12-32
W12-33
W12-34
W12-35
W12-36
WA12-37
W12-38

Description

Differential Feed Driving Lever

SCI’eW .......................................

Connecting Rod Link Pinzes=s==ssreeee

Sealing Plug::=++«===«ssssseesmssrereannens

Connecting Rod Pin:=+=+=rsreernereees

Differential Feed Driving Link

SCFEW ..........................................

Differential Feed Driving Shaft:««++--- E R ELHRENE -
Differential Feed Connecting Rod - Z&)iR§| BEBIF---eeemmermemeneennes
Sealing Plug: ==+ ++sesssssssesuncssuns B s R R
Qil Seag-errrrerrrrrrrarrriiaa, zEE%H .......................................
Collar Stopper:«+««=+«=sssssssssusssues (T, RRPS————
Connecting ROd Pin ..................... E‘L.%ﬁﬁ ....................................
Sealing Plug ................................. ij?ﬁ% ....................................
Ll Pirissas s avisss i iavaimsasvatoinini SRR
Lin sreremrrreresamnnsnrnrariarniraaariaas SR e
gy R P AR S SR 7 R
Link ............................................. E % .......................................
Eifile Dl e T
S S S R S U (GRER) wovrsverertsnssninnininnuionis
L PP RSE—————. BB (TR vvvevvenesnssressmnsnnnnsanns
Control Bracket: =« sstsrerrreriniiiinnin. ;%%H;E: ....................................
Connecting Rod Guide .................. E?.%gm .................................
Sealing Plug ................................. %HBEE ....................................
Differential Feed Driving Crankshaft --- -+ ZERR EERENEE e
TR ———— i | RS ———
Differential Feed Rocker Lever--«-:-- e Ibes ST SRR
RN R L
Differential Feed Lift Link:+««+«««+»+++ ZEENRFEHRFHERR - ooovreeeennnes
Link Pipeeresererrrerrrenmmarasanamracraaa. E*%fﬁ ....................................
Link Bushing ................................. Eg@}ﬁg .................................
WASHEF+++++eererersrnsssrseeasssnrnnennaanns Y < RSP
i A A S S SR B U8 oo R
Feed Dog Key: -+« swrmmmmessnunuenis g RS
Differential Feed Dog ..................... Eéﬂ@ ....................................
GOEWs++essossrerassssanissnesasanesesansarss s O ——
Differential Feed Dog (Middle) «+++-- ZEENEE(FRRYEE) voooveeeeermeereenes
D p—— LR



13




NEEDLE GUARD & FEED DOG DRIVING MECHANISM

Ref.

Z
(]

cooowc:mhwm-ni

26
27
28
29
30
31
32
33
34

Parts
No.
W13-1
W13-2
W13-3
W13-4
W13-5
W13-6
W13-7
W13-8
W13-9
W13-10
W13-11
W13-12
W13-13
W13-14
W13-15
W13-16
W13-17
W13-18
W13-19
W13-20
W13-21
W13-22
W13-23

Wi13-26
W13-27
Wi13-28
W13-29
W13-30
W13-31
W13-32
W13-33
W13-34

Description o P Req.
Feed Dog Driving Main Shaft:««==++--+- RR EEREN G oeeeeeeeeeeeeeee 1
Washer ....................................... gﬁ ....................................... 1
Needle Bearing:-:-:-+-«++--swssererees oy 1
Connecting Rod Pin..................... i@,f%f’ﬁ .................................... 1
Sealing Plug ................................. Eﬁﬁg .................................... 3
Feed Dog Connecting Rod----+===+=+=+++ RS B e 1
WWasher: - sreerrmererssniniininiiin, B e 1
o S — 28 SRRSO 1
Feed Dog Driving Shaft Adapter Bracket:+++++++* R EEREN IR RELE e 1
T T S BB Heeeveeneeannnsceennee e 1
(ST 0 =0 AR T P P e P P PP P TP PP PR PP BRH e 15
075 | = U 11 TR 10
sea"ng Plug ................................. FIRRZEE - v v 4
Main Feed Driving Dog Crankshaft:-- T EAR@ENERER - «++rrrooroveeereresnnnnes 1
Feed Lift Block (Rear) «««++=+ s sseeness R EEFEEE 2
Differential Feed Dog Driving Crankshaft:«+ Z= 8/ EESREf g -« -+ +oovveeeeseeeeeenns 1
Differential Feed Lift Lever::««+-««-«-: EFNERIRTHUAR o eoovreereemeeneenes 1
5 N R ———— 3
Feed Lift Connecting Link:+»=+:++=:+=- b e - 1
Feed Lift Connecting Link Pin «-«----- b= SES g T i R 2
S s T s o 1
Spacer Bushing:+«-+«-+-=xssssssssesens TEh A —— 1
Needle Guard (Front) Holder:++++++++-: B2 (Bl) BITERE: - -wwereevrrereneees 1
TR I———— Bl ossmmmmeonammmsmnecamms 1
Needle Guard (Rear) ..................... ]’E%ﬁ-ﬁ (%) .............................. 1
Needle Guard (Rear) Holder:+++«+++-+- BETF (1) BIRERE v eeeerneeeeneneees 1
AdapterSleeve--------------------------- OEE (G rrerrrrrrrrrrrraraninain, q
Needle Guard Driving Crankshaft:++++ JE&T FTBRERER -+ ovoeovvveesneeenes 1
Connectlng Rod ........................... EE ....................................... 1
Needle Guard Eccentric:«««+++«=++ssx+: 1= i I e 1
e R P e o 2
Sealing Plug ................................. Eﬁﬁg .................................... 2



14




MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM

Ref.

tDOO“xIG‘JU‘Ih-&Jm_LiOZ

e ™ il (R S 1
O O~ WN =2 O

Parts
No.
W14-1
W14-2
W14-3
W14-4
W14-5
W14-6
W14-7
W14-8
W14-9
W14-10
W14-11
W14-12
W14-13
W14-14
W14-15
W14-16

Description

Conical Spring Washer:««+«++«ssreeeeee
Differential Feeding Graduations-+--+-

Stitch Length Control Lever:«««+xx
Main Feeding Control Lever Shaft ---

(] - LRSS ——
ST AR Pvviissvvvnsasssnsiavinins
EENR TR - veeereveeossassnses
S BIZEEFE e nreeeeneeennaeanes

$HEE A A -
FHEEIEHIEIE £ E






Ref.

N lizordnicoeNoaren =

oo b bbb B bbb WWWWWWWWWwWwMmMmMMPMNDMNDMN NN
OO PR WN -2 000 0~NOODOP~,WN -0 O0CO~NOOGAEWN-—-L0OC0O~N®OR~EWN

LUBRICATING MECHANISM EiEHE 15
Parts Amt.
No. Description g‘:‘g = Reg.

W15-1 Qil Receiver: -+ =rreremrrrrrrinininninan. B3 % EEEW@ ................... 1
W1i5-2 Screw (M4-0.7 X 8)«+««+xsssnsnuss ﬁjﬁ. ............................... 6
W15-3 U= e e s, ﬂ?[b"‘ ............................... 2|
W15-4 Ol Wick:ssssermeramrarmiaaiii. )EEi ................................. 1
W15-5 Needle Bar Connecting Rod Oil Pip HIEERHEREE 1
W15-6 Screw (M4-0.7 X 4)-+-=sweeeranes [ PRI P PSSR 3
W15-7 Ol WGk« serremramramraai, JEM ............................... 1
W15-8 O-ring (P5)r«wsesssrrrersensensasanss OB sssissvsvsssvamnanssissanvsss 1
W15-9 Oil Wick Holder+=+==:rssseserae SREEERERE -+ +vrrrarrerasrenees 1
W15-10 Screw (9/64-40 X 7)---swxwrweseees B s S5 1
W15-11 Oil Filter Cap res+s=rererrrereresaces JESHBEES v 1
W15-12 Screw (11/64-40 X 16):+w+++++++- BR e eeeeeere e 3
W1 5_1 3 O_ring (P42) ........................ Oiﬁ ............................... 1
W1 5_1 4 0“ Fi'ter ............................ iﬁim%& ............................ 1
W15-15 Qil Filter Connector:«=««+++x++=: o S 1
W15-16 Feltrrorermremrmnniniiiii uﬁ)m% ............................ 2|
W15-17 Suction Pipe ........................ 1@_:5% ............................ 1
W15-18 Suction Pipe Bushing:««++=««-- AERE e 1
W15-19 QOil Tube (3X5X440mm) -« -=rr=eerseee SHE e 1
W15-20 Draining Pipe:+««++++++ssssseeee TRRBESE v oveerereen s 1
W15-21 QOil Sight Top Nozzlg: ==« ++srereeevereee NHER FIBRE-woeeeeemnmmmnrreenans 1
W15-22 Oil Tube (Long), Complete Set:++++++- MR orremmommmmnnmnnonens 1
W15-23 Washer:- =+ arrrremrrrrrmsarrnnanes L =P PP PP PP PP EPREr 1
W15-24 Oil Tube (4 X 6X100mm) =+ +++=ssesse- SHE (4X6X100mm)sessreseeseeseess 2
W15-25 Non-Return Valve Unit JE B mmwmssmrenamprassumes 1
W15-26 Oil Tube (4X 6 X 280mm) +++++++++++++- SEE (4X6 X 280mm)-++ e+ 1
W15-27 Oil Tube Joint, Two Way:++++ss«sxssssess i T e,
W15-28 Oil Tube (4X 6 X B5mm)-++++++seseeseses SHE (4X6X 35mm)s-- e meeseseeees
W15-29 Oil Tube Joint, One Way «««++sssseeeees =g T ) R 5
W15-30 Lower Shaft Oiling Outlet «---=+++ssxeee Sk =1 Eeili= gt 1= CEEREEEERRE 1
W15-31 “Oil Tube (Middle), Complete Set-+++ SEE (FRER)KRER -« -xwevrevrsnrnerseneas 1
W15-32 Oil Tube (4 X6 X 50mm):+++=ssereerennnes JHE (4X6X50mm) -wweeeeee 1
W15-33 Lower Shaft Oiling Shower =++++---=++ BB D EETIE R 1
W15-34 Oil Tube (4 X6 X 30mm)-+««+sssseesene SHE (4X6X30mm) «eeeeeees 1
W15-35 Screw (M4-0.7 X 8)rs+s+ssereneses [} 2 TR R T E 1
W15-36 Fitting Stud (Short)-:+++++s-++:- OBURHS (FF)-oeeoevereeeeees 4
W15-37 Gasket:rrrrrrrnrreiiiiii. TREE 10
W15-38 Fitting Stud (Long)-=«===«====++: TUBERAR (FR)--veereeeereennees 1
W15-39 Oil Tube (Short), Complete Set:+++++++ SHERFR) e vveverrerreeresereeeee 1
W15-40 Oil Pump, Complete Setrr+++ssxxeesessees AN s snrenanar 1
W15-41 Oil Pump Driving Worm Gear «+++++* IR BEEN U B - vee e 1
W1 5_42 Felt ................................... uﬁiﬁﬁ ............................ 1
W15-43 Screw (MB-1 X 16)r+xxxxssxsnsees [l csesnsemnsnsnssmnsssnsensssnsassnannns )
W15-44 Suction Pipe:--«s-srreeemereniiens DR ES v errer e 2
W15-45 NUE=rrerrrrmrrrermm s =4 /= R T PR P EPEPERR PP 1
W15-46 Oil Nozzle for Worm Gear=««+=+++==++++ FEEN YR EE AR BN e 1
W15-47 Dust Proof Plate:«««««««+++==s2:: s R 1
W15-48 Qil Tube Stay ..................... ;EE#EB'EHZE_@IE ...................... 1
W15-50 Suction pipe ........................ S i R e P PR FEPPEPR P q
W15-51 Oil Tube Joint,Ont Way «+««««++ssseeeess pil=g N ) R 1
W15-52 Fitting (S50 [s ERREEEETTEPPPPRETPRPRE m}mﬂﬁ;ﬁ: ................................. 1
W15-53 Washer: s+t areeremrrrisaiaiiina, EH— ....................................... 2
W15-54 Oil Tube Adapter:«-=«+=+sseese: L e 1
W15-55 Washer: - rsorreremrrrrmranienanes B e 2
W15-56 Oil Tube (3 X 5X 365mm) ==+ +++e+sexx- S (3X5X365MmM)-wseeeererereene 1






Ref.

— Z
_‘DCDCD'\IO')U'IA(.OI\J-A‘Q

W W W W WM MNMNMNDMNDMNDMNMNDMNMND 2+ = a4 L
W MN 2 O © 0~ OO BB WM - O © 0~ g =2 wmMN

AUTO TRIMMER THREAD PULL-OFF MECHANISM
Parts
No. Description A 2
W16-1 R L umm———————————— 4172117, | TSR  p——
W16-2 Lifter Lever Stop:«+-++=++esrerersereceees HIEEB0. e
W16-3 SCrew (9/64-40 X B)-+++++sssurssssussnnns 2
W16-4 Tension Release Lever:+««« = ++sxereee BRIJFEIGAR +oreervrrerrrenneneeines
W16-5 Screw (M4-0.7 X 14)-++eveeseressemennns o4 PP PP POP
W16-6 Tension Release Blogk:««+«++«stsereses WL 21 bt T T
W16-7 Screw (MB-1X 4,5)«w«rssrerrnnmnmmunnens PRS- onvermimnansissni s n s s
W16-8 Tension Release Connecting Plater-- SR/JFERGERRERAR - wevreerreereeeeee
W16-9 SCrew (M4-0.7 X 8)r+=sxsrsessssusseasunes 25
W16-10 Screw (M4-0.7 X 10) wxrsrereressnannns R PP PRRE
W1 6_12 WaSher ....................................... EJ-_'T .......................................
Wi16-13 Cord Clamp:««-++sssssmesseasmiiiianiniiens FRAERG e veeremrmr
W16-14 Collar:+=reerrererare e BHIE e
W16-15 Screw (1/8-44 X ) sssrreressasnrnuanns 75> ST PP
W16-17 Tension Release Shaftr:«««=+xsweeeee R IIRIOER oo overermnrermnonsoncans
W16-18 Thread Pull-off Eyelet:«+==+=s«=ssesseen: oy 1 -1
W16-19 Thread Pull-off Bar:««««==+ssseeseesnenes TBHRFRARIF - veeeemeemmemrsinninans
W16-20 SWiNg-Proof Spring:««««++=sxseseeesee B BEE v vvrrrererernrnmrernnnrennnens
W16-21 SCrew (M4-0.7 X 3)-=swsreessnsssseasanes 25
W16-22 Thread Pull-off Hook Unit (One Hook)-++++ REARFDAE (BERD)-veoermeremmeenenes
W16-23 HOOK: resrrerssrsenmnsennmnsasnnennsvennsnnarns PR . ooonrrunnsernsnsannssarnsnsesssans
W16-24 Thread Pull-off Bar Holder=+++++++++:- BIRFEIRIFBETERL -+ eeeremeneeennes
W16-25 Thread Pull-off Hook Unit (Double Hook) -++ FZARETAE (RN - vvvvvvmvmmnenennens
W16-28 Retaining Ring::««««essssserrreesssnnees HPB - vvevremrrnr
W16-29 Thread Pull-off Lever:»++++xxssrrereseees BRPEARIUNT v v v oeevvnmenmmrannienananen.
W16-30 Tension Release Adjusting Eccentric:+++* SR IFEBGRARRARILNGR oo veveeeeeees
W16-31 Spring ««eessseserssrsnrnansunnntnaiininenas 1 P P PETRPRED
W16-33 Screw (Md-0.7 X 12) sxxswsesensssnnsnnnns 25
W16-34 SPaCEr + e rrerrr e = T PP Y PRI RED
W16-35 Tension Disc Separator::++++«-««++++++: BHRERIIBR RS - vovrrerrerrreneess

w
(92}




17

37




BOTTOM TRIMMER MECHANISM

Ref. Parts
No. No.

1 W17-1

2 W17-2

3 W17-3

4 W17-4

5 W17-5

6 W17-6

7 W17-7

8 W17-8

9 W17-9

10 W17-10
11 WA17-11
12 W17-12
13 W17-13
14 W17-14
15 W17-15
16 W17-16
17 WA7-17
18 W17-18
19 W17-19
20 W17-20
21 W17-21
22 W17-22
23 W17-23
24 W17-24
25 W17-25
26 W17-26
27 W17-27
28 W17-28
29 W17-29
30 W17-30
31 W17-31
32 W17-32
33 W17-33
34 W17-34
35 W17-35
36 W17-36
37 W17-37

Description
Lower Knife Driving Lever---=-=+=+=-=-:

SCfeW (M4_0? W g) ........................
Lower Knife Driving Lever Ring «-+*-
Washer - s oreerreremniiianiiiiiniiia,
Screw (M4-0.7 X 7)=seseesreansnennienns
Lower Knife Carrigr:«««:«+:ssssessssaranees
Screw (M3-0.5 X 2,B) »«xsssrosesismnnss
Connecting P'Ug ...........................
Lower Moving Knife =<« «reseeesenreeenns
Lower Knife Holder: s =-s-resrerereacnnnan.
Upper Fixing Knife Carrigr:=-+««:«==x=++-
Screw (M4-0.7 X 4)+seeevasrnnanennaces

Knife Guide Lever ........................
Knife Guide Lever Eccentric Ring--+--
Screw (M4-0.7 X 7)reerernrsrerrennanes
Lower Knife Carrier Guide:=++--+«==+++--
Upper Knife Carrier Stop=-+-r==+++===++
Scrow (M4-0.7 X@)s<sssvanammmmmivers
Upper Knife Carrier Spring «+«+=«+«==*
Screw (M4-0.7 X 4)+errernrrrensennannes
Looper Thread Guide:«+=++=-==srreeeeses
Screw (MB_OS b4 3} ........................
Crank Chamber Cover:=«+=+rrxseeresees
Scrow (M2-0.4 X @)rsssranammmmmivers
Upper lelng Knife ........................
Screw (M2-0.4 X B)+xrrernrrrenrennnnes
Screw (M2-0.4 X 10) =+rrrrerreerenrenanes
Screw (M2_04 b4 36) .....................
Upper le'ng Guide ........................
C|amp Spnng ..............................
Clamp Spring Pressure:«-«««««=xxseeee
Clamp Spring Pressure Holder-««:-+---
Clamp Spring Pressure Adjusting Pieces+=-«=++-
Looper Thread Eyelat-r==-srrrerarres
Lower Knife C. Set:+«x«ssssrssssrnrananes
Lower Knife Assembly ««-=xeeeeeeeeese:

@m B

[y (o] 1 ——
0% 1y ] TR
FEEREETJUBEE T]S v eevreernrensnennnns
R VEBBTERE oo vveeeeereees
BB TR EE o vveeeneennneeneeanans
EEAEIZRIET] cveenneenreneneennaenneenas
G 12—
SR m——



18




ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM
Ref. Parts

No. No. Description

1 W18-1 Wiper Solenoid: s+« srrrassmassamennss

2 W18-2 | L TR CeT e e e M e e Ay

3 W18-3 Buffer Spring Bracket:-«-===ssss2sees

4 w18-4 Wiper Bar Guide::#«++=«++sssrrssssesnes BHRIERER oo 1

5 W18-5 Buffer Spring::««+=sssseessseasinsisnieens JBIERBREG v 1

6 W18-6 Solenoid Laver Pin:s-=«-r-rssssreessses TR IR R e veeerneeereeeeneeenns 1

7 W18-7 Screw (M3_0_5 % 5) ........................ ﬂ?fﬁﬁ: .......................................... 9

8 Ww18-8 S0olEn0id Lever:---=rssresseeraernaesmnes BRI v erverrrrrrrnessnneninnn 1

9 W18-9 Retaining Ring:-+«««=s++sssessssesneeanes T cevrererennnerermnimnesiesserssnnnanns 1
10 W18-10 Screw (M4-0,7 X 8)«+++ssererrrsssrasauns 2 1
11 Ww18-11 Wiper Bar:««s+ssseeeiesmmiiimciinnnie. BEERIERE v 1
12 W18-12 SCrew (M3-0.5 X 4)-++++ssesesssesssnsscss BR e e 1
13 W1 8_13 Wiper H0|der ................................. fgﬁf@lﬁlﬁ@ .............................. 1
14 W1 8_14 Wiper .......................................... }%ﬁf@ ....................................... 1
15 W18-15 SCrew (M2-0.4 X 2)s++++sssrssessssuneeass IR e esanrianasisasansinsianssssasaanonsinns 1
16 W18-16 Clamp SpPring:««««+++=sxseesesssseasanans U T R TP 1
17 W18-17 Solenoid Bracket:« -« «ssseseeeesresenss IBHREBRIRAFEZR - -veeee e 1
18 W18-18 Electrical Type Thread Wiper C. Set -++--- ERETUBIRER oo 1
19 W18-19 SCrew (3/32-56 X B) +«+wsressrumsnssunas 2 2
20 W18-20 Clamp Spring Pressure Adjusting Piece--- EUJIBETJFAEE - --mvverermmemeesnnees 1
21 W18-21 Pressure Adjusting Piece Spacer----- BRIRBERE - wvvererrrrrennennsssninnnnns 1
22 w1i8-22 Fixed Trimming Knifg:«==+x==sexsseenenes LTI TE T e vererrarrmrsrnnnnarananan. 1
23 W18-23 SCrew (3/32-56 X 10)«+xrsrsreseesineas BB s enssnnseansniunsns innendnaiinssannnanin 1
24 W18-24 SCrew (3/32-56 X 4) «++srweessessessssssunn. BB s enssnnseansniunsns innendnaiinssannnanin 5
25 ..............................................................................................................................
26 W18-26 Clamp Spring Pressure::««++=:=««++ssxs U oL e e L B D 1
27 w18-27 Clamp Spring Pressure Spacer -+ U L] Y L B 1
28 W18-28 Thread Clamp:«««««=++++=ssssrersesessanns GRS wevnrresernnesennannsniiin e 1
29 W1 8_29 Knife Guide Bracket ..................... L@BE%E;’E ........................... 1
30 W18-30 SOIENOI *+rrrrrrrrrrrrnraerrnaanaanaeeanaes g 1
31 W'l 8_31 NUt ............................................. Hﬁ‘?mg .......................................... 1
32 W18-32 VVASHEE- e rerrrrrrmrmmmenmereeanrrerenns B ceraninsesersnsnenaninarsessnssensnanans 1
33 W18-33 SpPring Washer: -« «=s+sssssseessaneean. 151 1
34 W'l 8_34 Nut ............................................. g?[l]g .......................................... 1
35 W18-35 Movable Trimming Knifg:+ssssesasenecs 53Rl J]Ferenennconsnmnierasnsasrnarnres 1
36 W18-36 SCrew (M2-0.4 X B)r++++++sssssessesssneass BB ouncnsnsnnssmnssssnvnnsnsssnasnensannnns 1
37 W‘l 8_37 Movab|e Knife Holder ..................... J:tyjjf__-_? .................................... 1
38 W18-38 Electrical Type Top Trimmer C. Set+«+++=** ol L R 1
39 ..............................................................................................................................
40 ..............................................................................................................................
41 ..............................................................................................................................
42 ..............................................................................................................................
43 ..............................................................................................................................
44 ..............................................................................................................................
45 ..............................................................................................................................
46 W18-46 WaSHB v vs v v v L T 2
47 W1i8-47 o7 (=3 | AECR LR T R R PP PR PRTPRTPRTPRPD P e 2



19




PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM
Ref. Parts

No. No. Description
1 W19-1 Screw (M4-0.7 X 10) «++wessessessssenes:
2 W‘I 9_2 Washer .......................................
3 W‘I 9_3 Air Wiper ....................................
4 W19-4 Air Wiper Holder::«+-srreereserecnceeees
5 W19-5 Pneumatic Type Air Wiper C. Set-+- FRBRTUIRESBHRAT oo veeevemeerneees 1
6 W19-6 Pneumatic Type Knife Guide Bracket+++* REN LU JBIEHELR - eveeeeeene 1
7 W19-7 Bir-Cylinder-= = sasss o asssmensmmns SREL e eeeereeremrrennossnranrennnmnnisnses 1
8 W19-8 Pneumatic Type Movable Knife Holder--- SREETN LTI G wmreeermmmesesiees 1
g W‘I g_g Nut ............................................. ﬂ?[‘]g ....................................... 1
10 W19-10 INUT o rrmrmrermrersmnesns s rassstsanisarannes E2{ 1= R T T PP PP P LR ETEPETRr 1

11 W19-11 Pneumatic Type Top Trimmer C. Set+«««+* -1 sl 1



20

;\
O




ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LEFTER

Ref.

cooowmmhmm_u‘g

Parts
No.
W20-1
Ww2a0-2
W20-3
W20-4
W20-5
W20-6
W20-7
W20-8
W20-9

Description

Presser Foot Lefter Solenoid «=+++++-

Solenoid Bracket:-««-sssserermennnaess

Plastic Pushing Block-----

Presser Foot Lefter C. Set «+++xx++x -

Screw (M4-0.7 X 8)r=rr=ree

Screw (M6-1.0 X 16) ==«




21




PNEUMATIC TYPE PRESSER FOOT LEFTER

Ref.

No.
’
2
3
4
5

Parts
No.
W21-1
W21-2
W21-3
W21-4
W21-5

Description



22




ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM

Ref.

OO“QG'JC"I-DA-OJM_L!OZ

Parts
No.
W22-1
Wwa2-2
W22-3
W22-4
W22-5
W22-6
W22-7
W22-8

Terminal Holder: = ++-=r=-rrserrenmrasesss &

Description

Retaining Ring:-+-+++=xrasresemsesensannss

Trimming Solenoid:-=---x-x=xseseeeneesees

Solenoid Dust-Proof Cover ««=+x=x=x++
Rubber Cover: == =rresaresrearireianiine.
Bottom Trimming Solenoid C. Set--+++++--

Connector




oo

3 Ry
%
\
iy //
% % s
% - i =]
v S
\
N
A -
J.
b N
a(__‘. \
=)

bles e

23



PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM

Ref.

cooowc:mn-wm_s‘oz

W W W W W W W WM MNMNMN DN MNDND NN N & 4+ a2 2 a4 4
~ O O &2 WMN =2 O O 0o~ 00 g & W =2 O O oo ~N~ o ;g & Wwhh =+~ O

Parts
No.
W23-1
wa3-2
W23-3
W23-4
W23-5
W23-6
W23-7
wW2a3-8
W23-9
W23-10
W23-11
W23-12
W23-13
W23-14
W23-15
W23-16
W23-17
W23-18
W23-19
W23-20
W23-21
W23-22
W23-23
W23-24
W23-25
W23-26

Description

Nut .............................................

Air Cylinder .................................

Elbow Connector----===r-=srrrereeeees {

"Electromagnetic Valve, C. Set «+++- "REBRERARRAE oo
Rubber Cover .............................. %ﬁ .......................................
Rubber Cushlon --------------------------- E%’@ﬁ .................................
Adjusting Collar «+++#ssssssssesssarnaenanes W IR v omsevssasmas s covssanan e
Screw {M5'0.8X16) ..................... ﬁf‘“ .......................................
Cylinder Bracket:-«:-+=sssssseserseess TORRES F A0 e eveeereeeennennnensnnens
Screw (M5-0.8X 0)++r+sessrreresasnses e e
Trimming Cylinder Support ««+=-«+++- TEIIZRIB RS rersereearessarnensnns
Screw (MB-1 X 20): =+ =sssrssnassnnnnnns [ b PP P P
"Switch , Complete Set::«x««ssseeeseeees "R BARRE e oo
SWItCh SUPPOrt:-=+=+-s-sesesesususmeuses SR o sasinisasiserness
Screw (M4'0.7 prd 8) ------------------------ E’gi e TR R PR
T e R R G
WWaShEr: -+ +seessesrssmsasnsasnesassnassns ) SOOI
Screw (1 1/64_40 hie 5.5) ------------------ ﬁa PP TR
Switch Guide: - +rrrerrrrerarmarsnaaaain rﬁ%ﬁﬁ BB e
Screw {M3_0.5 b 4 3.3) ..................... ﬁf‘“ .......................................
SCrew (M4-0.7 X 25)«++++ssassrsreasasess P sivaisisie
N T S R AR BRI v v
Plunger Connecting Rod «++++++-++:- FEZETUIEAR e veeereerreeraesae s
Plunger«:ssssssesssrmnsanmunesivanesssnnnnes FFFEREOE v verrrr e
Screw (M5-0.8 X 12) s=reeererreerernneees Lo P P P TP L PP L PP PR PRI
CONNECHNG BIOCK +++-++esesvvseuss T L TR ———
Cylinder Return Shaft «oeoeeererreeeses IO (B ER e
Collar ....................................... m}ﬁ .......................................
Screw (M4.5‘0.?5 b4 5_5) ------------------ jﬁ%““ .......................................
Cylinder Return Spring ««««««««sseeeeeees Rl s s
Screw (M4'O.? b4 8) ........................ ﬁf‘“ .......................................
SpHing +++ésesessssesmisnssrarsiseraiesisiss B asmanrRTTRE
N TR T S TR L
Screw (M5-0.8 X 5)«+srrrreersrnnernaasns [ b PP P P
PlUnger Stop:«- =+ swsssrssssessrasses SR TR, crssrmmsmesnns o ks



24




TOP TRIMMER UNIVERSAL ADAPTER MECHANISM

Ref,

Parts
No.
W24-1
W24-2
W24-3
W24-4
W24-5
W24-6
W24-7
W24-8
W24-9

Description
Top Trimmer Fixed Block:«««=««xsseeees

Universa| Joint ...........................
Position Washeprosiiiataassii
Screw (M5-0.8X 12):xexvrerennresenss
Up & Down Position Block = «x«xx= ==
Washer: =srerreesrrereminiiiiiiie.
Screw (M4-0.7 X 8)r=-urrrereerreniearanes
Top Trimmer Universal Adapter C. Set -




25




PNEUMATIC REGULATOR MECHANISM

Ref. Parts

No. No. Description f P
1 W25-1 Pneumatic Regulator:««-«-«-ssereeeriees BRI RENRR e
2 W25-2 SCrew (M5-0.8X 10): - =+ ++sseewoneernee BB oiiiiiiiii s
3 W25-3 Spring Washer-+-++«-ssssssesssusscessnes RIGRBA Lo o nunasmmaas s
4 W25-4 Niibi s TSR R
5 W25-5 Regulator SUpport:--++===sss-sssssesenns SEBASRTEAD s urrereraeeasnnnranaaaa s
6 W25-6 et e e L m——————— UGB v ovennsnnnsnsnasnsssssanssnsnnnnnes



26

Setting on the Table




THREAD STAND & SUPPORTING BOARD R RETEE SRR 26

Ref. Parts Amt.
No. No. Description oTe! e Req.
1 W26-1 G e o T e [ e ———— -1 21 R R s
2 W26-2 Column Cape-++++s+rserrsrreernaninainnace FEOEZE - vvevrerrnrermnrerrnnnnnaas
3 W26-3 Column Pipe (Upper)-++«==++=sssessseees [ 7o e
4 W26-4 Thread Hanger (3 Spools Ty pe)--++-+- 3 S BRI sttt tien
5 W26-5 Thread Hanger (2 Spools Ty pe)-««-++- 2 AARIRDE o remmeemsmsnens
6 W26-6 SCreW (MB-1 X 25)r++ssrsereesssenseseeses (BER CRESFE)eereeerverremsseminnsnenns
7 W26-7 Rubber Spool Cushion:«-«««==+:-x+x:- IRBAREHBEERER o vveeemveeeenenn
8 W26-8 Column Pipe Connector:«=+-=«=++«seseee FRAEREOE v
9 W26-9 Thread Guide Holder (Large)-++++=+++* KIBHRIFEIRERE -+ voeeerevveessnenenees
10 W26-10 Column Pipe (Lower)-««+===s+sessesueeees T s s
11 W26-11 Washer: -« rrrrerrrrmermnrrrrnrircnrianananns PR TP PP
12 W26-12 T, A ————————————————— -1 1= e
13 W26-13 Phroad Gl Apmsssss oo PBIRISE S v vervnrrinnnsnnssnnians
14 W26-14 Thread Guide Holder (Small)--===+------ BRI B T +eoevevenrerennnnninns
15 W26-15 Thread Guide (6 Spools Type) ======+++ 6 FLABHRIF-+---rerveeermrsneeeennnns
16 W26-16 SPOOI CUSHION:++++++sesssssssnssanenans SR OB IR o+-sessucssvsnvsninnonnienn
17 W26-17 SpOOI Pinreesreertessseessarseersrrismnannees FRBAT e
18 W26-18 Spring Washer:++-=+++sssssesserseasunnes L F L L] R ———
19 W26'1 g Nut ............................................. Eﬁmg .......................................
20 W26-20 SpPOoOI Mat:+++sreererrserssnmannaninainnaces FRBHER e
21 W26-21 SPOOl Seat DisCr s+ rrrmrenmrnnsseaeas IRBNEERR- - oooervneerssesonninaninssavints
29 W26-22 Spool Stand SuppOrt:«+-+==s=sseesssenes EBAZOTEET o
23 W26-23 Screw (Md-0.7 X Q)--s+ssesrsvesrunsesnness 25 VU
24 W26-24 SCrEW ( 2 4.2 X 25)-++ersesssssserssasnens -5 RS ———
25 W26-25 Spool Stand (3 SpoolSType) ««++++++=- [ ] /- RO ——
26 W26-26 Spool Stand (2 Spool Type) ==+ 2 FLEREHZR - evvmverrrenneneennene
o7 W26-27 Belt Cover (Top} ........................... E%%U:} ..............................
28 W26-28 SCrew (MB-1 X 44 5)s-+-sesesessesesunueues IR A (REEER)weeveereereeenemnennenn
29 W26-29 Supporting Board (Semi-Submerged) «*++* TN EEFEEE roenaannamsenssarumanss
30 W26-30 Setting Screw (Short):+«+«-+=s-seussess A BB TR v oo vveenneennenanenns
31 W26-31 Oil Reservoir Rubber Cushion-+ -+ =
32 W26-32 NUE= e errmrmmrrrmera e cnanes =] = R LR PP PR LT PR PPET R
33 W26-33 Hanging Bolt:s«:+issssssssssasssssssesisasass BSOS o
34 W26-34 YO o S e S e e ] S O e
35 W26-35 Supporting Board Rubber Cushion-+++-«+- EREESZ BRI - vvee e
36 W26-36 T, A ————————————————— -1 1= e
37 W26-37 Setting Screw (Long)-:-++-+=====sseees R TR e evveenneenennnenans 4
38 W26-38 Wash@r -+t ereeerrrmssemssirnaisianiannens T
39 W26-39 Spring Washer:++++=+++ssssseesseseasnanes SEEERN o vovvnavinnivnmnmnnbiih s
40 W26-40 TR LT ST S e e e - 1 S 4






ATTACHMENT BOX M=
Ref. Parts

No. No. Description & %
1 W27-1 Ring Spapnersssssseaassrarkaassirsss BB T creveermer e,
2 W27-2 Hexagonal Wrench (2.0mm)-----+--- PIZ AT rvvesnsmesasosnssasminaiiais
3 W27-3 Hexagonal Wrench (2.5mm)-++=-++-++- BT s
4 W27-4 Hexagonal Wrench (3.0mm)-«-====+=: PI7VEBRS  revseveeesnannnsssnaannainnne
5 W27-5 Hexagonal Wrench (4.0mm)==+xseee+ S PEY =] v SRR LR A L SRR L e
6 W27-6 Hexagonal Wrench (5.0mm)-++=--+-++- e = ——
7 w27-7 Horn Type Fabric Guidg:«««««-==+====+-:- LT TR RG rrrerrersersmnreninniinne
8 W27-8 T T PP 77 PR ————.
9 W27-9 Straight Type Fabric Guide (Left):+-- BETNTHERR (FD)rweeeeerererememennnees
10 W27-10 Straight Type Fabric Guide (Right) --- BEIVIREER () -wroeoeeereerreeeeee
11 W27-11 Screw (M2.3-0.45 X d)r«wwssreesrrmnns BRER i
12 W27-12 Fabric Guide (Right) =++==+===ssssesesees ity S ——
13 W27-13 Ol Filter-sesrersressssusmsnsssssnsanssssnanans - i1 R
14 W27-14 Needle ( System : UYX128GAS )+ BEEeemeere e
15 W27-15 Threading Wire:«--+-s----sseeesunsereess BRI oot
16 W27-16 SCraWdHVEr- ++ssrrrssanssnsrnssansiiinrarss 73 7 e R P P TTT
17 W27-17 S FOWAFIVER: » v semsvansossssasnasansrainns BRAHEE T eerennnreerennnnseninennanenne
18 W27-18 o 1 R ————— o 2o ——
19 wa7-19 BRI 55 o R S R R AR T S R 5 LR LR TR LR P SRR TP EEE
20 w27-20 Thread Tweezers:-----r=-rrreesreereee SRR s
21 W27-21 Chain (Attach With Basic Model Only) -+~ 881 (BECTE @R e oo



28

(o
VIO AN
55@ ]

a@~ (v}
5__ @ O__a__

(6N
TG0
ML




ACCESSORIES MifctE

Ref. Parts _ Amt.
ged Hanging Bolt C. Set.
No. No. Description fn P Req.
1 W28-1 Qlllgps s s R GO S b 1 e e e
2 W28-2 Blpipi) s L (R PO
3 W28-3 Oil Reservoir Rubber Cushion C. Set.-**++- R B ER AR v oo
4 w28-4 Oil Reservoir Rubber Cushion C. Set. -« [EEEE G R B MR ARAR G TITN) e e
( Semi -Submerged Table)
5 W28-5 Semi-Submerged Hanging Bolt C. Set. =+ HTTNREIRIEAR -+ --vvereerrmnees
6 W28-6 Attachment Box:««« s« sereseremmeannees [ nf i OO T L AR EOPE
i W28-7 Maching Cover:- ==++ssrssrserrumsrarnnes BGBEER  coescrsnesassismunasninnsiniivinian
8 W28-8 Padal . Satsssmiovsmmis i BIRERTHE s snssi s v
9 W28-9 Spare Parta Bogk - rerrevmmmsmsrsrvon - s e
10 W28-10 Screwdriver: ==+ s srerisnrneirarnnaa, e o o AP P PP PP PP EPEEPRRPD
11 W28-11 Belt Cover (Top):««««srssreseasrmasnainnns A== {J:) ..............................
12 W28-12 Thread Stand:-«««-««++«+sseesesuuseenanans FRGZeveererr e
13 w28-13 Supporting Board (Semi-Submerged Table):++ STV EREEFEGE +wxveeeernnreeseennnees

14 w2g-14 Balt Cover (Bottom)- - +-s-=sseas-aunzess RIREETTR) sannssnassesannnssaseesansan



022 gez
3

GEs

\\\ -2
L}
. | |
S —0— le|
|
Ga| SLY
il
\;/
Z
2 M/%&
o
. 7 e |
|®|| — o =
[$))
Wb e
119g-A J0 10jue)
j 0S9
08 |
| |@|
L |
S o 2
| B

-
L5

|
/TD

‘\, 2c B6C1 _ G Bo—€

G
00ct

(Mtz) W YT



12€ GE

082 822

| oy

GES

AR

12g- A JO 10jU2)

GL

Ge

(0]81

0ge

08ec

_ G'60—E

LS 661

gL

il
00<ct

LUy I S




00e1
ra
0Ly 0EL
0ge 822 Gee
Al 053
10jeaadp
%N A 3
it _ _
8 —0— —@—
| | S4P
™
3 g

e ! @&
o
o +\

0o | | | S _ |

|@| P, RIS —
33
& 0\ ! | ! 5
60—V >
mamen T || &
_H-A 0Go
10 10JU3)) 08 |

0
b=
|
|
_@_
|
EE
I
— —@
L
99

_
W |'w/
LS 651 S'68—¢€

(X 1 ) T B N




0ce 822

GES

073

081

el
00ct

(MrAc) 2N T (RS




00ct

0Ly

0ce

822
wad)

Jojeaadq

Gee

022

GES

GL

glo

N

G

08

0L

081

0ge

(XY IRE) 2 Yo T (R )




@

OVERLOCK

EKCKNIO3MBHUI ANCTPnO'toTop B YKpaiHi

0800210034
overlock.com.ua

sales@overlock.com.ua



